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REVISION HISTORY

Original Test Report No.: 13462774S-C

Revision Test report No. Date Page Contents
revised
- (Original) 13462774S-C October 22, 2020 - -
1 13462774S-C-R1 November 20, 2020 P.1 Correction of “Date of test”:
from
August 19 to September 9, 2020
to
August 19 to November 11, 2020
P.11 Correction of “Operating Mode” at Radiated Spurious Emission (Above 1
GHz):
from to
3DHS Hopping DHS Hopping
P.11 Correction of “Operating Mode” at Radiated Spurious Emission (Above 1
GHz):
from 11gto 11n-20
P.11 Addition “Operating Mode” at Radiated Spurious Emission (Above 1 GHz):
11ac-80 MIMO with 11n-20 2437 MHz and DH5 Hopping
P.11 Addition Comment: *3)
P.18 Correction of “Carrier (Band edge)”:
from to
Worst case: Worst cazer
< Car Navipasion > < Car Navigation >
Astena Caeriee Antanma Carner |
polaration (Band sdge) polarzation (Band #dge)
Horizosml | 30 dag | Hodzonsal | 0dee
Venical 30 deg | Vestical Odeg
<Astenea > < Antona >
Antenma Carrier At Caner "
polerization | (Bandadgs) polarzation | (Band edze)
[ Hosizonat | 30002 | Boszemat | 0¢s
I Verical 30 dag | Vessea 90 deg
P.201 Addition Data of Radiated Spurious Emission.
to 202
P.205 Addition Test equipment:
KSA-08, SAEC-03(SVSWR),
SCC-G40, SCC-G43, SCC-GS8,
SFL-02, SHA-03.
P.208 Addition comment: *1)
2 13462774S-C-R2 | December 22, 2020 P.6 Correction of Radio Specification:

from to
IEEE802.11ac
(80 MHz band)
5210 MHz, 5755 MHz

IEEE802.11ac
(80 MHz band)
5210 MHz, 5775 MHz
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Reference: Abbreviations (Including words undescribed in this report)

A2LA The American Association for Laboratory Accreditation MCS Modulation and Coding Scheme
AC Alternating Current MRA Mutual Recognition Arrangement
AFH Adaptive Frequency Hopping N/A Not Applicable

AM Amplitude Modulation NIST National Institute of Standards and Technology
Amp, AMP Amplifier NS No signal detect.

ANSI American National Standards Institute NSA Normalized Site Attenuation

Ant, ANT Antenna NVLAP National Voluntary Laboratory Accreditation Program
AP Access Point OBW Occupied Band Width

ASK Amplitude Shift Keying OFDM Orthogonal Frequency Division Multiplexing
Atten., ATT Attenuator P/M Power meter

AV Average PCB Printed Circuit Board

BPSK Binary Phase-Shift Keying PER Packet Error Rate

BR Bluetooth Basic Rate PHY Physical Layer

BT Bluetooth PK Peak

BT LE Bluetooth Low Energy PN Pseudo random Noise

BW BandWidth PRBS Pseudo-Random Bit Sequence
Cal Int Calibration Interval PSD Power Spectral Density

CCK Complementary Code Keying QAM Quadrature Amplitude Modulation
Ch., CH Channel QP Quasi-Peak

CISPR Comite International Special des Perturbations Radioelectriques QPSK Quadri-Phase Shift Keying

Ccw Continuous Wave RBW Resolution Band Width

DBPSK Differential BPSK RDS Radio Data System

DC Direct Current RE Radio Equipment

D-factor Distance factor RF Radio Frequency

DFS Dynamic Frequency Selection RMS Root Mean Square

DQPSK Differential QPSK RSS Radio Standards Specifications
DSSS Direct Sequence Spread Spectrum Rx Receiving

EDR Enhanced Data Rate SA, S/A Spectrum Analyzer

EIRP, e.i.r.p. Equivalent Isotropically Radiated Power SG Signal Generator

EMC ElectroMagnetic Compatibility SVSWR Site-Voltage Standing Wave Ratio
EMI ElectroMagnetic Interference TR Test Receiver

EN European Norm Tx Transmitting

ERP, e.r.p. Effective Radiated Power VBW Video BandWidth

EU European Union Vert. Vertical

EUT Equipment Under Test WLAN Wireless LAN

Fac. Factor

FCC Federal Communications Commission

FHSS Frequency Hopping Spread Spectrum

FM Frequency Modulation

Freq. Frequency

FSK Frequency Shift Keying

GFSK Gaussian Frequency-Shift Keying

GNSS Global Navigation Satellite System

GPS Global Positioning System

Hori. Horizontal

ICES Interference-Causing Equipment Standard

IEC International Electrotechnical Commission

IEEE Institute of Electrical and Electronics Engineers

IF Intermediate Frequency

ILAC International Laboratory Accreditation Conference

ISED Innovation, Science and Economic Development Canada

ISO International Organization for Standardization

JAB Japan Accreditation Board

LAN Local Area Network

LIMS Laboratory Information Management System
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SECTION 1: Customer information
Company Name : Panasonic Corporation
Address : 4261 Ikonobe-cho, Tsuzuki-ku, Yokohama-shi, Kanagawa-ken,
224-8520, Japan
Telephone Number : +81-50-3689-7112
Contact Person : Takahisa Sakai

The information provided from the customer is as follows;

- Applicant, Type of EUT, Model Number of EUT, FCC ID on the cover and other relevant pages

- Operating/Test Mode(s) (Mode(s)) on all the relevant pages

- SECTION 1: Customer information

- SECTION 2: Equipment under test (EUT) other than the Receipt Date

- SECTION 4: Operation of EUT during testing

* The laboratory is exempted from liability of any test results affected from the above information in SECTION 2 and 4.

SECTION 2: Equipment under test (EUT)

21 Identification of EUT

Type : Car Navigation

Model Number : AT2105

Serial Number : Refer to SECTION 4.2

Rating : DC 132V

Receipt Date : July 31, 2020

Country of Mass-production : Japan, Mexico, Czech Republic

Condition : Production prototype

(Not for Sale: This sample is equivalent to mass-produced items.)

Modification : No Modification by the test lab.

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400
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2.2 Product Description
Model: AT2105 (referred to as the EUT in this report) is a Car Navigation.
Radio Specification
IEEE802.11b IEEE802.11g IEEE802.11n IEEE802.11n

(20 MHz band)

(40 MHz band)

Frequency
of operation

2412 MHz - 2462 MHz

2412 MHz - 2462 MHz

2412 MHz - 2462 MHz,
5180 MHz — 5240 MHz,
5745 MHz — 5825 MHz

5190 MHz, 5230 MHz,
5755 MHz, 5795 MHz

of operation

5745 MHz — 5825 MHz

5745 MHz — 5825 MHz

5755 MHz, 5795 MHz

Channel spacing 5 MHz 2.4 GHz band: 5 MHz 40 MHz
5 GHz band: 20 MHz
Modulation DSSS OFDM-CCK OFDM
(CCK, DQPSK, DBPSK) (64QAM, 16QAM, (64QAM, 16QAM, QPSK, BPSK)
QPSK, BPSK)
IEEE802.11a IEEE802.11ac IEEE802.11ac IEEE802.11ac
(20 MHz band) (40 MHz band) (80 MHz band)
Frequency 5180 MHz - 5240 MHz, 5180 MHz - 5240 MHz, 5190 MHz, 5230 MHz, 5210 MHz, 5775 MHz

Channel spacing

20 MHz

40 MHz

80 MHz

Modulation OFDM OFDM
(64QAM, 16QAM, QPSK, | (256QAM,16QAM,QPSK,BPSK)
BPSK)
Bluetooth (BR/EDR) Bluetooth Low Energy
Frequency 2402 MHz — 2480 MHz 2402 MHz — 2480 MHz
of operation
Channel spacing 1 MHz 2 MHz
Modulation FHSS, GFSK, FHSS, GFSK
1/4DQPSK, 8DPSK
Antenna type Inverted F type antenna
Antenna Gain RFO 2.4 GHz WLAN -1.44 dBi
U-NII-1 -1.25 dBi
U-NII-3 0.24 dBi
RF1 BT, BT LE 0.05 dBi
U-NII-1 0.33 dBi
U-NII-3 0.01 dBi

Antenna Connector
type

HFC IV Coaxial connector

Operating Temperature

-30 deg. C to + 65 deg. C

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile
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SECTION 3: Test specification, procedures & results
3.1 Test Specification

Test Specification FCC Part 15 Subpart E

FCC Part 15 final revised on October 13, 2020

* The revision does not affect the test result conducted before its effective date.
Title FCC 47 CFR Part 15 Radio Frequency Device Subpart E
Unlicensed National Information Infrastructure Devices

Section 15.407 General technical requirements

* Also the EUT complies with FCC Part 15 Subpart B.

3.2 Procedures and results
Item Test Procedure Specification Worst margin Results Remarks
. . |FCC: ANSI C63.10-2013 FCC: 15.407 (b) (6) / 15.207 "
Conducted Emission |5 Rss.Gen 8.8 ISED: RSS-Gen 8.8 ) NATD -
- FCC: KDB Publication Number .
é(;ilfw];i(rirtlﬁsswn 789033 FCC: 15.407 (2) (1) (2) (3) N/A Conducted
ISED: - ISED: -
- 5;:9%3;(DB Publication Number FCC: 15.407 () (1) 2) (3)
Maximum ISED: RSS-247 6.2.1.1 Complied |\
Conducted ) 6221 a) onducte
Output Power ISED: - 6.2.3.1 See data
6.2.4.1
FCC: KDB Publication Number i
789033 FCC :15.407 (a) (1) (2) (3)
Maximum Power ISED: RSS-247 6.2.1.1 N/A Conducted
Spectral Density 6.2.2.1 b)
6.2.4.1
FCC: ANSI C63.10-2013 .
KDB Publication Number PO AT ®),13203and s 5 4 ggg‘ﬁ;‘i)
Spurious Emission  [789033 ) 871.153 MHz, Complied |/ z
Restricted Band ISED: RSS-247 6.2.1.2 QP, Hori. P .
c)/d) Radiated
Edge ISED: 6.2.2.2 Mode: Tx 11ac-20 (> 30 MHz)
T 6.2.3.2 CDD 5240 MHz *)
6.2.4.2
6 dB Emission FCC: ANSI C63.10-2013 FCC: 15.407 (e) Complied
Bandwidth ISED: - ISED: RSS247 _ 6.2.4.1 See data ¢) Conducted
Note: UL Japan, Inc.’s EMI Work Procedures No. 13-EM-W0420 and 13-EM-W0422.
*1) The test is not applicable since the EUT does not have AC Mains.
*2) Radiated test was selected over 30 MHz based on FCC 15.407 (b) and KDB 789033 D02 G.3.b).
a) Refer to APPENDIX 1 (data of Maximum Conducted Output Power)
b) Refer to APPENDIX 1 (data of Maximum Power Spectral Density)
c) Refer to APPENDIX 1 (data of Radiated Spurious Emission)
d) Refer to APPENDIX 1 (data of Conducted Spurious Emission)
¢) Refer to APPENDIX 1 (data of 6 dB Bandwidth)
Symbols:
Complied The data of this test item has enough margin, more than the measurement uncertainty.
Complied# The data of this test item meets the limits unless the measurement uncertainty is taken into consideration.

* In case any questions arise about test procedure, ANSI C63.10: 2013 is also referred.

UL Japan, Inc.
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FCC Part 15.31 (e)

The EUT provides stable voltage constantly to the RF Part regardless of input voltage.

Instead of a new battery, DC power supply was used for the test. That does not affect the test result, therefore the EUT
complies with the requirement.

FCC Part 15.203 Antenna requirement
The EUT has a unique antenna connector (HFC IV Coaxial connector). Therefore the equipment complies with the
requirement of 15.203.

3.3 Addition to standard
Item Test Procedure Specification Worst margin Results Remarks
99 % Occupied . . -
Band Width ISED: RSS-Gen 6.7 ISED: - N/A N Conducted
f) Refer to APPENDIX 1 (data of 99 % Occupied Bandwidth)

Other than above, no addition, exclusion nor deviation has been made from the standard.
34 Uncertainty

There is no applicable rule of uncertainty in this applied standard. Therefore, the following results are derived depending on whether or
not laboratory uncertainty is applied.

The following uncertainties have been calculated to provide a confidence level of 95 % using a coverage factor k=2.
Shonan EMC Lab.

Item Frequency range Uncertainty (+/-)
No. 1 SAC/ SR No. 2 SAC/ SR No. 3 SAC/ SR No. 4,5,6,8 SR

Conducted emission (AC Mains) LISN 150 kHz-30 MHz 2.6 dB 2.6 dB 2.5dB 2.6 dB
Radiated emission 9 kHz-30 MHz 3.0 dB 3.0dB 3.0dB -
(Measurement distance: 3 m) 30 MHz-200 MHz 4.6 dB 4.6 dB 4.6 dB -
200 MHz-1 GHz 6.0 dB 6.0 dB 6.0 dB -
1 GHz-6 GHz 4.9 dB 4.9 dB 4.9 dB -
6 GHz-18 GHz 5.5dB 5.5dB 5.5dB -
18 GHz-40 GHz 5.4 dB 5.4 dB 5.4 dB -
Radiated emission 1 GHz-18 GHz 5.8dB 5.8dB 5.8dB -
(Measurement distance: 1 m) 18 GHz-40 GHz 5.7dB 5.7 dB 5.7 dB -

SAC=Semi-Anechoic Chamber

SR= Shielded Room is applied besides radiated emission

Antenna terminal test Uncertainty (+/-)

Power Measurement above 1 GHz (Average Detector) SPM-06 0.98 dB
Power Measurement above 1 GHz (Peak Detector) SPM-06 1.75 dB
Power Measurement above 1 GHz (Average Detector) SPM-07 0.89 dB
Power Measurement above 1 GHz (Peak Detector) SPM-07 1.12 dB
Power Measurement above 1 GHz (Average Detector) SPM-13 1.06 dB
Power Measurement above 1 GHz (Peak Detector) SPM-13 1.24 dB
Spurious emission (Conducted) below 1 GHz 0.9 dB
Spurious emission (Conducted) 1 GHz-3 GHz 0.9 dB
Spurious emission (Conducted) 3 GHz-18 GHz 2.9dB
Spurious emission (Conducted) 18 GHz-26.5 GHz 2.6dB
Spurious emission (Conducted) 26.5 GHz-40 GHz 2.0dB
Bandwidth Measurement 0.07 %
Duty cycle and Time Measurement 0.262 %
Temperature 0.95 deg.C.
Voltage 0.83 %

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
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35 Test Location

UL Japan, Inc. Shonan EM C Lab.

1-22-3, M egumigaoka, Hiratsuka-shi, Kanagawa-ken 259-1220 JAPAN

Telephone: +81 463 50 6400, Facsimile: +81 463 50 6401

A2LA Certificate Number: 1266.03 (FCC Test Firm Registration Number: 626366, ISED Lab Company Number: 2973D)

. IC Registration | Width x Depth x Size of reference ground plane (m) / Maximum
Testsite Number Height (m) horizontal conducting plane measurement
2 distance
No.1 Semi-anechoic g5, | 206x113x7.65  |20.6x11.3 10 m
chamber
No.2 Semi-anechoic |5, 206x113x7.65  [20.6x11.3 10m
chamber
No.3 Semi-ancchoic |, /5p) 5 12.7x7.7x5.35 12.7x7.7 5m
chamber
No.4 Semi-anechoic | 8.1x5.1x3.55 8.1x5.1 -
chamber
No.1 Shielded room - 6.8 x4.1x2.7 6.8 x4.1 -
No.2 Shielded room - 6.8x4.1x2.7 6.8 x4.1 -
No.3 Shielded room - 6.3x4.7x2.7 6.3x4.7 -
No.4 Shielded room - 44x4.7x2.7 4.4x4.7 -
No.5 Shielded room - 7.8x6.4x2.7 7.8x6.4 -
No.6 Shielded room - 7.8x6.4x2.7 7.8x6.4 -
No.8 Shielded room - 3.45x55x2.4 345x5.5 -
No.1 M easurement ) 255 x4.1x2.5 ) )
room
3.6 Test data, Test instruments, and Test set up
Refer to APPENDIX.
UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile :+81 463 50 6401
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SECTION 4: Operation of EUT during testing

4.1 Operating Mode(s)

Test operating mode was determined as follows according to “Section 1 of 6 802.11 a/b/g/n testing - Managing Complex
Regulatory Approvals -” of TCB Council Workshop October 2009 and also was judged the necessity of 802.11ac mode by

the pre-test.

Mode

Remarks*

IEEE 802.11a SISO (11a SISO)

12 Mbps (RF0, RF1), PN9

IEEE 802.11a CDD (11a CDD)

12 Mbps (RFO + RF1), PN9

IEEE 802.11n SISO 20 MHz BW (11n-20 SISO)

MCS 0 (RFO0, RF1), PN9

IEEE 802.11n CDD 20 MHz BW (11n-20 CDD)

MCS 0 (RFO + RF1), PN9

IEEE 802.11n MIMO 20 MHz BW (11n-20 MIMO)

MCS 8 (RF0 + RF1), PN9

IEEE 802.11ac SISO 20 MHz BW (11ac-20 SISO)

MCS 0 (RF0, RF1), PN9

IEEE 802.11ac CDD 20 MHz BW (11ac-20 CDD)

MCS 0 (RFO + RF1), PN9

IEEE 802.11ac MIMO 20 MHz BW (11ac-20 MIMO)

MCS 0 (RF0 + RF1), PN9

IEEE 802.11n SISO 40 MHz BW (11n-40 SISO)

MCS 0 (RF0, RF1), PN9

IEEE 802.11n CDD 40 MHz BW (11n-40 CDD)

MCS 0 (RFO + RF1), PN9

IEEE 802.11n MIMO 40 MHz BW (11n-40 MIMO)

MCS 8 (RFO + RF1), PN9

IEEE 802.11ac SISO 40 MHz BW (11ac-40 SISO)

MCS 0 (RF0, RF1), PN9

IEEE 802.11ac CDD 40 MHz BW (11ac-40 CDD)

MCS 0 (RF0O + RF1), PN9

IEEE 802.11ac MIMO 40 MHz BW (11ac-40 MIMO)

MCS 0 (RF0 + RF1), PN9

IEEE 802.11ac SISO 80 MHz BW (11ac-80 SISO)

MCS 0 (RFO0, RF1), PN9

IEEE 802.11ac CDD 80 MHz BW (11ac-80 CDD)

MCS 0 (RF0 + RF1), PN9

IEEE 802.11ac MIMO 80 MHz BW (11ac-80 MIMO)

MCS 0 (RF0 + RF1), PN9

*The worst antenna (RF1) and condition was determined based on the test result of Maximum Conducted Output Power.

*Power of the EUT was set by the software as follows;
Power settings: 4 dBm
Software: Labtool Version: 2.0.0.71

*This setting of software is the worst case.

(Date: 2020.05.29, Storage location: EUT memory)

Any conditions under the normal use do not exceed the condition of setting.
In addition, end users cannot change the settings of the output power of the product.

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile :+81 463 50 6401
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*The details of Operation mode(s)
Test Item Operating Tested Tested Frequency
Mode Antenna U-NII-1 U-NII-3
Band Band
99 % Occupied Bandwidth 11a SISO/CDD, RFO 5180 MHz 5745 MHz
11n-20 SISO/CDD/MIMO, 5220 MHz 5785 MHz
11ac-20 SISO/CDD/MIMO 5240 MHz 5825 MHz
11n-40 SISO/CDD/MIMO, RFO 5190 MHz 5755 MHz
11ac-40 SISO/CDD/MIMO 5230 MHz 5795 MHz
11ac-80 SISO/CDD/MIMO RFO0 5210 MHz 5775 MHz
Maximum Conducted 11a SISO, RFO0, RF1 5180 MHz 5745 MHz
Output Power, 11n-20 SISO, 5220 MHz 5785 MHz
Maximum Power Spectral 11ac-20 SISO 5240 MHz 5825 MHz
Density 11a CDD, RFO + RF1 5180 MHz 5745 MHz
11n-20 CDD, 5220 MHz 5785 MHz
11ac-20 CDD 5240 MHz 5825 MHz
11n-20 MIMO, RF0 + RF1 5180 MHz 5745 MHz
11ac-20 MIMO 5220 MHz 5785 MHz
5240 MHz 5825 MHz
11n-40 SISO, RFO0, RF1 5190 MHz 5755 MHz
11ac-40 SISO 5230 MHz 5795 MHz
11n-40 CDD, RF0 + RF1 5190 MHz 5755 MHz
11ac-40 CDD 5230 MHz 5795 MHz
11n-40 MIMO, RFO + RF1 5190 MHz 5755 MHz
11ac-40 MIMO 5230 MHz 5795 MHz
11ac-80 SISO RF0, RF1 5210 MHz 5775 MHz
11ac-80 CDD RF0 + RF1 5210 MHz 5775 MHz
11ac-80 MIMO RF0 + RF1 5210 MHz 5775 MHz
6 dB Bandwidth 11a SISO/CDD, RFO - 5745 MHz
11n-20 SISO/CDD/MIMO, 5785 MHz
11ac-20 SISO/CDD/MIMO 5825 MHz
11n-40 SISO/CDD/MIMO, RFO - 5755 MHz
11ac-40 SISO/CDD/MIMO 5795 MHz
11ac-80 SISO/CDD/MIMO RFO - 5775 MHz
Radiated Spurious Emission | 1lac-20 CDD, RFO0 + RF1 5240 MHz -
(Below 1 GHz) *1) 11ac-20 CDD with DH5 Hopping,
11ac-20 CDD with DHS5 Hopping
Radiated Spurious Emission | 1lac-20 CDD, RFO0 + RF1 5180 MHz 5745 MHz
(Above 1 GHz) 11ac-20 CDD with 11n-20 2437 MHz, 5220 MHz 5785 MHz
11ac-20 CDD with DHS Hopping 5240 MHz 5825 MHz
11ac-40 CDD, RFO + RF1 5190 MHz 5755 MHz
11ac-40 CDD with 11n-20 2437 MHz, 5230 MHz 5795 MHz
11ac-40 CDD with DH5 Hopping
11ac-80 CDD, RF0 + RF1 5210 MHz 5775 MHz
11ac-80 CDD with 11n-20 2437 MHz,
11ac-80 CDD with DHS Hopping,
11ac-80 CDD with 11n-20 2437 MHz RFO + RF1 5210 MHz -
and DHS5 Hopping *3)
Conducted Spurious 11ac-20 CDD RFO 5240 MHz -
Emission *2)
*1) The mode was tested as a representative, because it had the highest power at antenna terminal test.
*2) The test was performed with the antenna that had higher power as a representative.
*3) The worst mode of two simultaneous transmission mode was measured as a representative,
because the spurious characteristics of three simultaneous transmission was not deteriorated compared to two simultaneous
transmission.
UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
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4.2 Configuration and peripherals

] : Connector
Il : Ferrite core

37 1 41
B: EUT 7 T u

A: EUT —————— Open

< Radiated Emission test >

8
39 5
Open —— l E -
AC 100V /50Hz

40
Open ——M8M ————— 10 I

Open

T 14
. 1
15

Open

) 27
Terminated I
Terminated (0]
29
Terminated
Terminated ]’

Terminated

Terminated

* Cabling and setup(s) were taken into consideration and test data was taken under worse case conditions.
*It was preliminary confirmed that there was no difference in emission level due to a standard ferrite core.

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile :+81 463 50 6401



Test report No.

: 13462774S-C-R2

Page 1 13 of 209
Issued date : December 22, 2020
FCCID : ACJ932AT2105

< Antenna Terminal Conducted test >

47 38
\%
39
Open
Open 40
X
49
Y
50

AC 100 V/50Hz

A: EUT

H

43
44 W
Open
48
45
—— AC 100V /50Hz
Open
46
Open

UL Japan, Inc.
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Description of EUT and Support equipment
No. Item Model number Serial number Manufacturer Remarks
A Car Navigation AT2105 88% :g Panasonic Corporation EUT
B Antenna CA-ALSBX0AJ 001 Panasonic Corporation EUT
C Steering Switch - 1142 Panasonic Corporation -
D IF Box DEP32-10078 033 Panasonic Corporation -
E Bluetooth Speaker SRS-X11 2154715 Sony Corporation -
F USB memory USM4GU - Sony Corporation -
G USB Hub U3H-A422BX 0600341 ELECOM -
H JIG Bord GVIF2HDIJIG 16 Panasonic Corporation -
I Separate Display On-Lap 11021 11102100908028 TEKWIND -
J Mic GP-SDA3510A 0DC062856 Panasonic Corporation -
K Mic GP-SDA3510A 0DC062519 Panasonic Corporation -
L RSE ECU CR-EL3BX0AJ 15-188 Panasonic Corporation -
M | RSE Display CR-FL3BJ0OAJ 107 Panasonic Corporation -
N RSE Display CR-FL3BJ0OAJ 108 Panasonic Corporation -
0 MOST AMP CL-DL47X2AJ - Panasonic Corporation -
P Speaker KFC-RS160 - KENWOOD -
Q Speaker KFC-RS160 - KENWOOD -
R Speaker KFC-RS160 - KENWOOD -
S Speaker KFC-RS160 - KENWOOD -
T Terminal Block - - - -
U Power Supply (DC) PAN35-10A DE001677 KIKUSUI -
. WR19-4014 *1)
v Jig board RCarDBG _JTAG2 WR12-3224 *2) WESTEK -
W | Power Supply (DC) PAN35-10A ML002085 KIKUSUI -
X Laptop Computer 7666-77]1 LV-B8R1X 08/05 Lenovo -
11S92P1154Z1DXF

Y AC Adapter 42T4422 |DBFDN Lenovo -

*1) Used for Antenna Terminal conducted test
*2) Used for Radiated Emission test
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List of cables used
No. [ Name Length (m) Shield Remarks
Cable Connector
1 DC 2.0 Unshielded Unshielded -
2 Signal 2.0 Unshielded Unshielded -
3 Signal 2.0+0.1 Unshielded Unshielded -
4 IF Box Power 2.0+0.3 Unshielded Unshielded -
5 Signal 2.0 Unshielded Unshielded -
6 USB 0.07 Shielded Shielded -
7 USB type C 0.9 Shielded Shielded -
8 USB 2.0 Shielded Shielded -
9 GVIF(Separate Display) 2.5 Shielded Shielded -
10 HDMI 1.2 Shielded Shielded -
11 DC 1.0 Unshielded Unshielded -
12 Mic 2.0+0.5 Unshielded Unshielded -
13 Signal 2.0 Unshielded Unshielded -
14 Mic 2.0+0.5 Unshielded Unshielded -
15 Signal 2.0 Unshielded Unshielded -
16 Signal 2.0 Unshielded Unshielded -
17 RSE 3.0 Shielded Shielded -
18 Signal 1.0 Unshielded Unshielded -
19 DC 1.0 Unshielded Unshielded -
20 DC 2.0 Unshielded Unshielded -
21 DC 2.0 Unshielded Unshielded -
22 Signal 1.0 Unshielded Unshielded -
23 RSE DISP-ECU 2.0 Shielded Shielded -
24 Main(RSE) 1.0 Unshielded Unshielded -
25 MOST AMP 2.5 Unshielded Unshielded -
26 DC 1.0 Unshielded Unshielded -
27 Speaker 1.0 Unshielded Unshielded -
28 Speaker 1.0 Unshielded Unshielded -
29 Speaker 1.0 Unshielded Unshielded -
30 Speaker 1.0 Unshielded Unshielded -
31 A2B 3.0 Unshielded Unshielded -
32 DCM 3.0 Shielded Shielded -
33 GPS 0.12+1.5 Shielded Shielded -
34 Sirius XM 2.5 Unshielded Unshielded -
35 FM 1.5 Shielded Shielded -
36 FM 1.5 Shielded Shielded -
37 BT/WLAN Antenna 0.3 Shielded Shielded -
38 Signal 0.1 Unshielded Unshielded *3)
39 Signal 0.2 Unshielded Unshielded *3)
40 UART 0.3 Unshielded Unshielded *3)
41 DC 1.0 Unshielded Unshielded -
42 AC 2.0 Unshielded Unshielded -
43 DC 1.0 Unshielded Unshielded -
44 Signal 0.2 Unshielded Unshielded -
45 Signal 0.2 Unshielded Unshielded -
46 Slgnal 0.2 Unshielded Unshielded -
47 USB 1.5 Shielded Shielded -
48 AC 2.0 Unshielded Unshielded -
49 DC 1.8 Unshielded Unshielded -
50 AC 0.9 Unshielded Unshielded -

*3) This cable is for testing and is not included with products.

UL Japan, Inc.
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SECTION 5: Radiated Spurious Emission and Band Edge Compliance

Test Procedure

< Below 1GHz >
EUT was placed on a urethane platform of nominal size, 1.0 m by 2.0 m, raised 0.8 m above the conducting ground plane.
The Radiated Electric Field Strength has been measured in a Semi Anechoic Chamber with a ground plane.

< Above 1GHz >

EUT was placed on a urethane platform of nominal size, 0.5 m by 0.14 m, raised 1.5 m above the conducting ground plane.
The Radiated Electric Field Strength has been measured in a Semi Anechoic Chamber with absorbent materials lined on a
ground plane.

The height of the measuring antenna varied between 1 m and 4 m and EUT was rotated a full revolution in order to obtain
the maximum value of the electric field strength.

Test antenna was aimed at the EUT for receiving the maximum signal and always kept within the illumination area of the 3
dB beamwidth of the antenna.

The measurements were performed for both vertical and horizontal antenna polarization with the Test Receiver, or the
Spectrum Analyzer.

The measurements were made with the following detector function of the test receiver and the Spectrum analyzer (in linear
mode).

The test was made with the detector (RBW/VBW) in the following table.

When using Spectrum analyzer, the test was made with adjusting span to zero by using peak hold.

< Below 1GHz >
The result also satisfied with the general limits specified in section 15.209 (a).

< Above 1GHz >
Inside of restricted bands (Section 15.205):
Apply to limit in the Section 15.209 (a).

Outside of the restricted bands:
Apply to limit 68.2 dBuV/m, 3 m (-27 dBm e.i.r.p.*) in the Section 15.407 (b) (1) (2) (3).

For U-NII-3 Bandedge

-27 dBm/MHz at 75 MHz or more above or below the band edge increasing linearly to 10 dBm/MHz at 25
MHz above or below the band edge, and from 25 MHz above or below the band edge increasing linearly to
a level of 15.6 dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above or below the
band edge increasing linearly to a level of 27 dBm/MHz at the band edge in the section 15.407(b)(4)(i).

Restricted band edge:
Apply to limit in the Section 15.209 (a).
Since this limit is severer than the limit of the inside of restricted bands.

*Electric field strength to e.i.r.p. conversion:

g _ 1000000 ¥30P  (yV/m) :P is the e.i.r.p. (Watts)
3

UL Japan, Inc.
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Test Antennas are used as below;
Frequency 30 MHz to 200 MHz | 200 MHz to 1 GHz | Above 1 GHz
Antenna Type Biconical Logperiodic Horn
Frequency Below 1 GHz Above 1 GHz
Instrument used Test Receiver Spectrum Analyzer
Detector QP Peak Average
IF Bandwidth BW: 120 kHz RBW: 1 MHz Method VB *1)
VBW: 3 MHz RBW: 1 MHz
VBW: 1/T MHz
(T: Burst length, refer to Appendix)
Detector: Peak
Trace mode: Max hold

*1) The test method was also referred to KDB 789033 D02 General UNII Test Procedures New Rules v02r01 "Guidelines for
Compliance Testing of Unlicensed National Information Infrastructure (U-NII) Devices Part 15, Subpart E".

Figure 2: Test Setup

Below 1 GHz
Test Distance: 3 m
Measuring Antenna
EUT (Loop / Biconical / Logperiodic)
Q - Artenuater
4 J
Im
x : Center of turn table
1 GHz - 10 GHz
Distance Factor: 20 x log (3.82m /3.0 m)=2.10dB
P Measuring Antenna * Test Distance: (3 + SVSWR Volume /2) - r=3.82 m
EUT \‘.‘ (Horn)
/ @_ SVSWR Volume : 2.0 m
; VA (SVSWR Volume has been calibrated based on CISPR 16-1-
i '\\ i',_'i /,” i Spectrum 4)
P Analyzer r=0.18m
SVSWR Volume : 3m ; Attenuator or Filter

1 : Radius of an outer periphery of EUT

» : Center of turn table

10 GHz - 40 GHz

Distance Factor: 20 x log (1.0 m /3.0 m) =-9.54 dB
*Test Distance: 1 m

Measuring Antenna

(Horn}

EUT

Spectrum

Analyzer

x : Center of turn rable
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- The carrier level and noise levels were confirmed at each position of 0 deg. and 30 deg. of Car Navigation,

and 0 deg. 90 deg. and -90 deg. of Antenna to see the position of maximum noise, and the test was made at the position
that has the maximum noise.

Worst case:
< Car Navigation >
Antenna Carrier Spurious
polarization (Band edge) Below Above 1 GHz
1 GHz 1 GHz - 6.4 GHz - 10 GHz - 18 GHz -
6.4 GHz 10 GHz 18 GHz 40 GHz
Horizontal 0 deg. 0 deg. 0 deg. 0 deg. 0 deg. 0 deg.
Vertical 0 deg. 0 deg. 0 deg. 0 deg. 0 deg. 0 deg.
< Antenna >
Antenna Carrier Spurious
polarization (Band edge) Below Above 1 GHz
1 GHz 1 GHz - 6.4 GHz - 10 GHz - 18 GHz -
6.4 GHz 10 GHz 18 GHz 40 GHz
Horizontal -90 deg. 0 deg. -90 deg. -90 deg. 0 deg. 0 deg.
Vertical 90 deg. 0 deg. 90 deg. 90 deg. 0 deg. 0 deg.

The test results and limit are rounded off to one decimal place, so some differences might be observed.

Measurement range

:30 MHz - 40 GHz

Test data : APPENDIX
Test result : Pass
UL Japan, Inc.
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SECTION 6: Antenna Terminal Conducted Tests
Test Procedure
The tests were made with below setting connected to the antenna port.
Test Span RBW VBW Sweep | Detector Trace | Instrument used
time and Test method
99 % Occupied Enough width to 1%to5%of | >3 RBW | Auto Peak Max Spectrum Analyzer
Bandwidth *1) display emission OBW Hold
skirts
6 dB Bandwidth Enough to capture 100 kHz 300 kHz Auto Peak Max Spectrum Analyzer
the emission Hold
Maximum - - - - Average - Power Meter
Conducted Output (Sensor: 160 MHz BW)
Power (Method PM—G)
Maximum Power Encompass the 1 MHz or >3 RBW | Auto RMS Clear Spectrum Analyzer
Spectral Density entire EBW 100 kHz *2) Power Averaging | Write
(100 times)
Conducted Spurious | 9 kHz — 150 kHz 200 Hz 620 Hz Auto Peak Max Spectrum Analyzer
Emission*3) *4) 150 kHz—30MHz | 10 kHz 30 kHz Hold

* The test method was also referred to KDB 789033 D02 General UNII Test Procedures New Rules v02r01 "Guidelines for

Compliance Testing of Unlicensed National Information Infrastructure (U-NII) Devices Part 15, Subpart E".

*1) Peak hold was applied as Worst-case measurement.

*2) KDB 789033 D02 says that RBW is set to be 500 kHz for 5.725 GHz-5.850 GHz, but it is not possible with spectrum

analyzer, so RBW Correction Factor (10 log(500 kHz / 100 kHz)) was added to the test result.
*3) In the frequency range below 30 MHz, RBW was narrowed to separate the noise contents.

Then, wide-band noise near the limit was checked separately, however the noise was low enough as shown in the chart.
(9 kHz-150 kHz: RBW =200 Hz, 150 kHz-30 MHz: RBW = 10 kHz).

*4) The limits in CFR 47, Part 15, Subpart C, paragraph 15.209(a), are identical to those in RSS-Gen section 8.9, Table 6,
since the measurements are performed in terms of magnetic field strength and converted to electric field strength levels
(as reported in the table) using the free space impedance of 377 Ohmes. For example, the measurement at frequency 9
kHz resulted in a level of 45.5 dBuV/m, which is equivalent to 45.5 — 51.5 = -6.0 dBuA/m, which has the same margin,

3 dB, to the corresponding RSS-Gen Table 6 limit as it has to 15.209(a) limit.

The test results and limit are rounded off to two decimals place, so some differences might be observed.
The equipment and cables were not used for factor 0 dB of the data sheets.

Test data : APPENDIX
Test result : Pass
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APPENDIX 1: Test data
99 % Occupied Bandwidth
Report No. 13462774S-C-R2
Test place Shonan EMC Lab. No.5 Shielded Room
Date September 5, 2020
Temperature / Humidity 24 deg. C/49 % RH
Engineer Toshinori Yamada
Mode Tx
11a SISO 11n-20 SISO
Antenna Tested 99 % Occupied Antenna Tested 99 % Occupied
Frequency Bandwidth Frequency Bandwidth
[MHz] [kHz] [MHz] [kHz]
5180 16723.5 5180 17759.3
5220 16732.2 5220 17780.7
RFO 5240 16730.1 RFO 5240 17757.8
5745 16718.9 5745 17745.2
5785 16734.1 5785 17753.1
5825 16747.5 5825 17784.6
11aCDD 11n-20 CDD
Antenna Tested 99 % Occupied Antenna Tested 99 % Occupied
Frequency Bandwidth Frequency Bandwidth
[MHz] [kHz] [MHz] [kHz]
5180 16721.7 5180 17789.7
5220 16738.1 5220 17756.6
RFO 5240 16731.9 RFO 5240 17747.5
5745 16722.9 5745 17758.8
5785 16738.4 5785 17759.9
5825 16740.2 5825 17773.6
11n-20 MIMO
Antenna Tested 99 % Occupied
Frequency Bandwidth
[MHz] [kHz]
5180 17767.6
5220 17779.9
RFO 5240 17778.3
5745 17755.1
5785 17750.1
5825 17772.1
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Report No.
Test place

Date

Temperature / Humidity

Engineer

Mode

99 % Occupied Bandwidth

13462774S-C-R2
Shonan EMC Lab. No.5 Shiclded Room
September 5, 2020

24 deg. C/49 % RH

Toshinori Yamada

Tx

11ac-20 SISO 11n-40 SISO
Antenna Tested 99 % Occupied Antenna Tested 99 % Occupied
Frequency Bandwidth Frequency Bandwidth
[MHz] [kHz] [MHz] [kHz]
5180 17793.4 5190 36404.6
5220 17745.8 RFO 5230 36418.6
RFO 5240 17759.0 5755 36378.6
5745 17730.2 5795 36417.0
5785 17784.1
5825 17780.1
11ac-20 CDD 11n-40 CDD
Antenna Tested 99 % Occupied Antenna Tested 99 % Occupied
Frequency Bandwidth Frequency Bandwidth
[MHZz] [kHz] [MHZz] [kHz]
5180 17765.8 5190 36343.1
5220 17758.4 RFO 5230 36393.6
RFO 5240 17731.2 5755 36393.5
5745 17749.7 5795 36398.7
5785 17765.2
5825 17740.6
11ac-20 MIMO 11n-40 MIMO
Antenna Tested 99 % Occupied Antenna Tested 99 % Occupied
Frequency Bandwidth Frequency Bandwidth
[MHz] [kHz] [MHz] [kHz]
5180 17767.3 5190 36389.4
5220 17776.5 RFO 5230 36435.4
RFO 5240 17768.9 5755 36418.3
5745 17769.4 5795 36426.9
5785 17788.8
5825 17789.9
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99 % Occupied Bandwidth
Report No. 13462774S-C-R2
Test place Shonan EMC Lab. No.5 Shielded Room
Date September 5, 2020
Temperature / Humidity 24 deg. C/49 % RH
Engineer Toshinori Yamada
Mode Tx
11ac-40 SISO 11ac-80 SISO
Antenna Tested 99 % Occupied Antenna Tested 99 % Occupied
Frequency Bandwidth Frequency Bandwidth
[MHz] [kHz] [MHz] [kHz]
5190 36424.6 RFO 5210 76426.1
RFO 5230 36414.3 5775 76695.7
5755 36394.0
5795 36430.3
11ac-40 CDD 11ac-80 CDD
Antenna Tested 99 % Occupied Antenna Tested 99 % Occupied
Frequency Bandwidth Frequency Bandwidth
[MHz] [kHz] [MHz] [kHz]
5190 36435.2 RFO 5210 76332.1
RFO 5230 36434.6 5775 76323.8
5755 36401.5
5795 36409.4
1lac-40 MIMO 11ac-80 MIMO
Antenna Tested 99 % Occupied Antenna Tested 99 % Occupied
Frequency Bandwidth Frequency Bandwidth
[MHz] [kHz] [MHz] [kHz]
5190 36356.5 RFO 5210 76369.7
RFO 5230 36425.4 5775 76458.0
5755 36397.3
5795 36404.1
UL Japan, Inc.
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99 % Occupied Bandwidth
11a SISO, RFO0
5180 MHz 5745 MHz
0 Agilent R T # Agilent R T
Ref © dBm Atten 10 dB Ref & dBm Atten 10 dB
#Peak #Peak
Log ingg
1a o iy <
a8/ 7 hf dB/ b h{
>/ N K —)'/ \
) "M o 5
P s YT L L RN T
W,J’ L — Lot pf Ll Prprgrrod
Lghv LgAw
ML 52 ML S2
Center 5.745 00 GHz Span 58 MHz
Center 5.180 00 GHz Span 50 MHz
*Res BA 330 kiz WEH 1 Mz Sweep 104 ms (1201 pra) | *Res BH 350 Kz WEM L HHz Swecp 104 ms (1201 prs)
Occupied Bandwidth oce BHzpur a0z | Occupied Bandvidth Oce BHE PR
% dB -20.00 dB 16.7189 MHz x dB 20
16.7235 MHz
) Transmit Freq Error  4.950 kHz
Transmit Freq Error  19.633 kHz % dB Bandwidth 18.400 MHz
% dB Bandwidth 18.362 MHz
5220 MHz 5785 MHz
# Agilent R T i Agilent R T
Ref @ dBm Atten 10 dB Ref @ dBm Atten 10 dB
#Peak #Peak
Log Log
10 - T 1a =
a8/ / hf dB/ ¢ e
ET e / \
W M h
ol b | M iy
W_wm‘ﬂ" et L. ,MWWMW “WA‘\F“&"‘W
LaAv LoAv
Ml §2 Ml S2
Center 5.220 00 GHz Span 58 MHz Center 5.785 00 GHz Span 58 MHz
#Res BH 330 kHz #YBH 1 MHz Sweep 1.84 ms (1201 pts) #Res BH 330 kHz “YBK 1 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BN % Pur  99.00 7 Occupied Bandwidth Occ BH % Pur 9900 7
16.7322 MHz X dB 2000 B 16.7341 MHz % dB 2000 d&
Transmit Freq Error  29.285 kHz Transmit Freq Error  22.699 kHz
% dB BandwWidth 18.484 MHz % dB Banduidth 18.408 MHz
5240 MHz 5825 MHz
s Agilent R T 5 Agilent R T
Ref @ dBm Atten 10 dB Ref @ dBm Atten 18 dB
#Paak wPeak
7
1a oS . AT
dB/ J B dB/ [ 2
>/ e \\p
il ] pr L
i T A, by Mg, o)
5 ifuwulp\‘w ™ M%a‘. S o Mj'f.,‘.l&w !.\W ay JM‘.WWM“
LgAv LgAv
ML §2
Ml 52
Center 5.825 80 GHz Span 58 MHz
Center 5.240 00 GHz Span 50 MHz | \p.c B 330 ki VEH 1 MH Sweep 1.04 ns (1201
#Res BH 330 kHz BN 1 MHz Sweep 1.84 ms (1201 pts) "Des g ; Suicth ) : wecp 104 ms (1200 pro)
i ; ; ccupied Bandwidt Occ BH % Pur 9900 %
Occupied Bandvidth Occ BH % Pur  99.00 7 P 16.7475 MHz % dB  -20.00 0B
16.7301 MHz * dB -20.00 4B )
Transmit Freq Error  20.133 kHz
Transmit Freq Error  20.736 kHz % dB Bandwidth 18.476 MHz
® dB Bandwidth 18.505 MHz
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99 % Occupied Bandwidth
11a CDD, RF0
5180 MHz 5745 MHz
¥ Agilent R T H Agllent RT
Ref @ dBm Atten 10 dB Ref @ dBm Atten 18 d
#Peak *Peak
Loa Log
18 A 18 § -l B —t
a8/ 7 A dB/ ¥ ™ T 3|
>/ L E A 'S
A y =,
T e i W,
P uLCTR s e
LgRv LgAv
ML $2] Ml 58
Center 5.180 09 GHz Span 50 MHz Center 5.745 88 GHz Span 58 MHz
#Res BH 330 kHz +YBH 1 MHz Sweep 104 ms (1201 pts) "Res BH 338 kHz #YBH 1 MHz Sweep 1.04 ms (12601 prs)
Occupied Bandwidth Occ BN % Pur 9900 % Occupied Bandwidth Occ BN % Pur  99.00 1
16.7217 MHz x dB -20.00 dB 16.7229 MHz % dB -20.00 dB
Transmit Freq Error 19,811 kHz Transmit Freq Error 3647 kHz
% dB Bandwidth 18.529 MHz % dB Bandwidth 18.456 MHz
5220 MHz 5785 MHz
% Agilent R T % Agilent R T
Ref @ dBm Atten 10 d Ref @ dBm Atten 10 d
wPeak wPeak
Log Log
18 PR S N SN 18 L
dB/ / |l dB/ ¢ %
/ \.r(— o/ \
i ] I o) & "AJ‘
Ty ST M wy Mo B
A’.h‘f."v"w 'N L”H“”’r"ﬁ'“u*-‘ ‘,WW‘?‘MJ' T MM\(! i,
» - D
Lgfv Lgfv
Ml 52 Ml 52
Center 5.228 88 GHz Span 58 MHz Center 5.785 88 GHz Span 58 MHz
*Res BH 330 kHz *UBH 1 MHz Sweep 1,04 ms (1201 prs) *Res BH 330 kHz *UBH 1 MHz Sweep 1,04 ms (1201 prs)
Occupied Bandwidth Occ BH % Pur 9900 1 Occupied Bandwidth Occ BH % Pur 9900 1
16.7381 MHz % dB -20.00 dB 16.7384 MHz % dB -20.00 dB
Transmit Freq Error 29018 kHz Transmit Freq Error 25668 kHz
% dB Bandwidth 18.413 MHz % dB Bandwidth 18.392 MHz
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Occupied Bandwidth Occ BH % Pur 9900 1 Occupied Bandwidth Occ BH % Pur 9900 1
16.7319 MHz N et & 16.7402 MHz X d8 2000 68
Transmit Freq Error 19,105 kHz Transmit Freq Error 23387 kHz
% dB Bandwidth 18.385 MHz % dB Bandwidth 18.475 MHz
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Occupied Bandwidth occ BH % pwr 99007 | Occupied Bandwidth bcBHIPur %81
17.7593 MHz x dB  -20.00 dB 17.7452 MHz * e
. Transmit Freq Error 9934 kHz
Transmit Freq Error 31,237 kHz
% dB Bandwidth 19321 Wz % dB Banduidth 19485 Wiz
5220 MHz 5785 MHz
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Ml 52 Ml 52
Center 5.228 88 GHz Span 58 MHz Center 5.785 88 GHz Span 58 MHz
*Res BH 360 kHz #VEH 1.2 MHz Sweep 1.04 ms (1201 prs) *Res BH 360 kHz *VEH 1.2 MHz Sweep 1.04 ms (1201 prs)
Occupied Bandvidth occ BH % Pur 99002 | QOccupied Bandwidth Occ BH % Pur  99.00 1
17.7807 MHz % dB -20.00 dB 17.7531 MHz % dB -20.00 dB
Transmit Freq Error  44.940 kHz Transmit Freq Error  26.124 kHz
% dB Bandwidth 19.346 MHz % dB Bandwidth 19.450 MHz
5240 MHz 5825 MHz
% Agient R T ¥ Aghent ROT
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Center 5.248 88 GHz Span 58 MHz Center 5.525 @8 GHz Span 58 MHz
*Res BH 360 kHz *VEH 1.2 MHz Sweep 1.04 ms (1201 prs) *Res BH 360 kHz *VEH 1.2 MHz Sweep 1.4 ms (1201 prs)
Occupied Bandwidth Occ BH % PWr 99,00 7 Occupied Bandwidth Occ BH % PWr 99,00 7
17.7578 MHz % dB -20.00 dB 17.7846 MHz % dB -20.00 dB
Transmit Freq Error 16066 kHz Transmit Freq Error 27577 kHz
% dB Bandwidth 19.333 MHz % dB Bandwidth 19.545 MHz
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+ Agilent R T 4 Agilent R T
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Center 5.180 B0 GHz Span 58 MHz Center 5.745 B0 GHz Span 58 MHz
#Res BH 360 kHz #UBH 1.2 MHz Sween 1.84 ms (1201 pts) #Res BH 360 kHz #UBH 1.2 MHz Sween 1.84 ms (1201 pts)
Occupied Bandwidth Occ BN Z Pur 9908 7 Occupied Bandwidth Occ BN Z Pur 9908 7
17.7897 MHz X dB -20.00 B 17.7588 MHz X dB -20.00 B
Transmit Freq Error  48.738 kHz Transmit Freq Error  5.661 kHz
% dB Banduidth 19.615 MHz % dB Banduidth 19.516 MHz
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Center 5.220 B0 GHz Span 58 MHz Center 5.785 B0 GHz Span 58 MHz
#Res BH 360 kHz #UBH 1.2 MHz Sweep 1.04 ms (1201 pts) #Res BH 360 kHz #UBH 1.2 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pur  99.00 7 Occupied Bandwidth Occ BH Z Pur  99.00 7
17.7566 MHz " dB 288 dB 17.7599 Mz " dB 288 dB
Transmit Freq Error  30.820 kHz Transmit Freq Error  25.064 kHz
% dB Banduidth 19.536 MHz % dB Banduidth 19.543 MHz
5240 MHz 5825 MHz
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Center 5.240 68 GHz Span 58 MHz Center 5.825 6@ GHz Span 58 MHz
#Res BH 360 kHz wUBH 1.2 MHz Sweep 1.04 ms (1201 pts) #Res BH 360 kHz wUBH 1.2 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth occ BR Z Pur 9900 | (ccupied Bandwidth Occ BH Z Pur 9909 1
17.7475 MHz X d8 2000 & 17.7736 MHz X d8 2000 &
Transmit Freq Error 32,005 kHz Transmit Freq Error  29.646 kHz
% dB Banduidth 19.593 MHz % dB Banduidth 19.672 MHz
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Occupied Bandvidth occ B zpur 9900z | Occupied Bandwidth Oce BN X Pur 9900 1
17.7676 MHz % dB  -20.00 dB 17.7551 MHz -
. Transmit Freq Error  97.346 Hz
Transmit Freq Error  12.414 kHz :
% dB Bandwidth 19567 Mz % dB Banduldth 19534 Mz
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#Res BH 368 kHz #YBH 1.2 MHz Sweep 1.04 ms (1201 pts) #Res BH 368 kHz #YBH 1.2 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur  99.00 % Occupied Bandwidth Occ BH % Pur  99.00 %
17.7799 MHz * dB -20.00 45 17.7501 MHz * dB -20.00 45
Transmit Freq Error  20.689 kHz Transmit Freq Error  19.754 kHz
® dB Bandwidth 19.517 MHz ® dB Bandwidth 19.556 MHz
5240 MHz 5825 MHz
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Center 5,240 80 GHz Span 58 MHz | Center 5.825 80 GHz Span 58 MHz
#Res BH 360 kHz #UBH 1.2 MHz Sweep 1.04 ms (1201 pts) #Res BH 360 kHz #UBH 1.2 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur  99.00 % Occupied Bandwidth Occ BH % Pur  99.00 %
17.7783 MHz *dB 2000 d8 17.7721 WHz *dB 2000 d8
Transmit Freq Error 14623 kHz Transmit Freq Error  13.644 kHz
% dB Bandwidth 19.521 MHz % dB Bandwidth 19.753 MHz
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. Transmit Freq Error 2688 kHz
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Ml 52 Ml 52
Center 5.228 88 GHz Span 58 MHz Center 5.785 88 GHz Span 58 MHz
*Res BH 360 kHz #VEH 1.2 MHz Sweep 1.04 ms (1201 prs) *Res BH 360 kHz *VEH 1.2 MHz Sweep 1.04 ms (1201 prs)
Occupied Bandwidth Occ BH % Pur 9900 7 Occupied Bandwidth Occ BH % Pur 9900 1
17.7458 MHz % dB -20.00 dB 17.7841 MHz % dB -20.00 dB
Transmit Freq Error 31619 kHz Transmit Freq Error  33.334 kHz
% dB Bandwidth 19.418 MHz % dB Bandwidth 19.450 MHz
5240 MHz 5825 MHz
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Center 5.248 88 GHz Span 58 MHz Center 5.525 @8 GHz Span 58 MHz
*Res BH 360 kHz *VEH 1.2 MHz Sweep 1.04 ms (1201 prs) *Res BH 360 kHz *VEH 1.2 MHz Sweep 1.4 ms (1201 prs)
Occupied Bandwidth Occ BH % PWr 99,00 7 Occupied Bandwidth Occ BH % PWr 99,00 7
17.7590 MHz % dB -20.00 dB 17.7801 MHz % dB -20.00 dB
Transmit Freq Error 48,855 kHz Transmit Freq Error  36.761 kHz
% dB Bandwidth 19.724 MHz % dB Bandwidth 19.537 MHz
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Center 5.180 00 GHz Span 50 MHz Center 5.745 80 GHz Span 58 MHz
#Res BH 368 kHz #YBH 1.2 MHz Sweep 1.04 ms (1201 pts) #Res BH 368 kHz #UBH 1.2 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur  99.00 7 Occupied Bandwidth Occ BH % Pur  99.00 £
17.7658 MHz x dB -20.00 dB 17.7497 MH=z x dB -20.00 dB
Transmit Freq Error 26,266 kHz Transmit Freq Error  12.203 kHz
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#Res BH 368 kHz #YBH 1.2 MHz Sweep 1.04 ms (1201 pts) #Res BH 368 kHz #UBH 1.2 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BN % Pur  99.00 7 Occupied Bandwidth Occ BH 7 Pur  99.00 7
17.7584 MHz x dB -20.00 dB 17.7652 MHz x dB -20.00 dB
Transmit Freq Error 35,919 kHz Transmit Freq Error  31.778 kHz
% dB BandwWidth 19.527 MHz ¥ dB Bandwidth 19.559 MHz
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Center 5.248 09 GHz Span 50 MHz Center 5.825 80 GHz Span 58 MHz
#Res BH 368 kHz #UBH 1.2 MHz Sweep 1.84 ms (1201 pts) #Res BH 368 kHz #UBH 1.2 MHz Sweep 1.04 ms (1201 prs)
Occupied Bandwidth Occ BH % Pur  99.00 % Occupied Bandwidth Occ BH % Pur  99.00 %
17.7312 MHz x dB -20.00 dB 17.7406 MHz ® dB -20.00 dB
Transmit Freq Error  24.454 kHz Transmit Freq Error  33.255 kHz
% dB Bandwidth 19.489 MHz ¥ dB Bandwidth 19.563 MHz
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#Res BH 360 kHz #YBKW 1.2 MHz Sveep 1.04 ms (1201 pts) #Res BH 360 kHz #YBKW 1.2 MHz Sveep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur  99.00 Occupied Bandwidth Occ BH % Pur  99.00
17.7765 MHz % dB  -20.00 dB 17.7888 MHz % dB  -20.00 dB
Transmit Freq Error  35.098 kHz Transmit Freq Error  22.075 kHz
% dB Bandwidth 19.580 MHz % dB Bandwidth 19.521 MHz
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Center 5.240 90 GHz Span 50 MHz Center 5.825 68 GHz Span 50 MHz
#Res BH 360 kHz #BH 1.2 MHz Sweep 1.04 ms (1201 pts) #Res BH 360 kHz #VBK 1.2 MHz Sweep 1.84 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur 9900 7 Occupied Bandwidth Occ BH Z Pur  99.00 %
17.7683 MHz * B 2000 & 17.7899 MHz X dB 2000 &
Transmit Freq Error  18.389 kHz Transmit Freq Error  11.869 kHz
% dB Bandwidth 19.503 MHz % dB Bandwidth 19.513 MHz
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Center 5.198 B0 GHz Span 100 MHz Center 5.755 B8 GHz Span 100 MHz
#Res BH 750 kHz *UBH 2.4 MHz Sween 1.84 ms (1201 pts) #Res BH 750 kHz *UBH 2.4 MHz Sween 1.84 ms (1201 pts)
Occupied Bandwidth Occ BN Z Pur 9908 7 Occupied Bandwidth Occ BN Z Pur 9908 7
36.4046 MHz X dB -20.00 B 36.3786 MHz X dB -20.00 B
Transmit Freq Error  23.183 kHz Transmit Freq Error  -37.969 kHz
% dB Banduidth 39.535 MHz % dB Banduidth 39.967 MHz
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Center 5.230 80 GHz Span 100 MHz Center 5.795 8@ GHz Span 180 MHz
#Res BH 750 kHz sUBH 2.4 MHz Sweep 1.04 ms (1201 pts) #Res BH 750 kHz #UBH 2.4 MHz Sweep 1,84 ms (1201 pts)
Occupied Bandvidth Occ BH Z Pur 20002 | (ccupied Bandwidth Occ BH Z Pur 99,00 1
36.4186 MHz % dB -20.00 dB 36.4170 MHz % 4B -20.00 dB
Transmit Freq Error  48.779 kHz Transmit Freq Error 45881 kHz
X dB Banduidth 39.542 MHz % dB Bandmidth 39.319 MHz
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#Res BH 750 kHz #WBW 2.4 MHz Sweep 1.04 ms (1201 pts) . . .
: i ) Occupied Bandwidth Occ BH % Pur  99.00 7
Dccup|ed Bandwidth Occ BH % Pwr 9900 7 36.3335 MHz x dB -20.00 dB
36.3431 MHz % dB -20.00 dB )
Transmit Frgq Error  -16.893 kHz
Transmit Freq Error 11,178 kHz x dB Bandwidth 39.372 Mz
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Center 5.230 08 GHz Span 190 MHz Center 5.795 6@ GHz Span 108 MHz
#Res BH 758 kHz #YBH 2.4 MHz Sweep 1.04 ms (1201 pts) #Res BH 758 kHz #UBH 2.4 MHz Sweep 1.04 ms (1261 pts)
Occupied Bandvidth Occ BH # Pur  99.00 7 Occupied Bandwidth Occ BH % Pur 9900 7
36.3936 MHz % dB 2060 & 36.3987 MHz % dB 2000 dB
Transmit Freq Error  60.015 kHz Transmit Freq Error  5.299 kHz
x dB Bandwidth 39.922 MHz % dB Bandwidth 39.394 MHz
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Center 5.198 00 GHz Span 108 MHz | wRes BH 750 kHz #UBH 2.4 MHz Sweep 1.04 ms (1201 pts)
#Res BH 758 kHz #UBH 2.4 MHz Sweep 1.64 ms (1201 pts) X )
; ) ) ) Occupied Bandwidth Occ BH Z Pur  99.00 7
Occupied Bandwidth Occ BH % Pur 9900 % 36.4183 MHz % dB -20.68 dB
36.3894 MHz x dB -20.00 dB
Transmit Freq Error  -27.477 kiz
Transmit Freq Error  15.820 kHz x dB Bandwidth 39.503 MHz
% dB Bandwidth 39.511 MHz
5230 MHz 5795 MHz
3 Agilent R T 3 Agilent R T
Ref @ dBm Atten 10 dB Ref 8 dBm Atten 10 dB
#Peak #Peak
Log Log
10 ‘Y‘.,,-‘NJ—--"M e 10 . o
B/ / A oB/ d X
>/ h > Le
¥ {
3 gl ‘qum: ol Ny
. ,'AWF“ TN ity ) w M&&M ! RULITTYTNN
ety " ) Y THm L
LgAv LgAv
M1 §2 ML 2
Center 5.230 08 GHz Span 160 MHz Center 5.795 68 GHz Span 108 MHz
#Res BH 758 kHz #UBH 2.4 MHz Sweep 1.04 ms (1201 pts) #Res BH 758 kHz #YBH 2.4 MHz Sweep 1.84 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pur  99.00 7 Occupied Bandwidth Occ BN Z Pur  99.00
36.4354 MHz xdB -2000 B 36.4269 MHz X dB 2000 d&
Transmit Freq Error  37.806 kHz Transmit Freq Error  23.263 kHz
% dB Bandwidth 39.418 MHz % dB Bandwidth 39.415 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile :+81 463 50 6401




Test report No.

1 13462774S-C-R2

Page 1 34 of 209
Issued date : December 22, 2020
FCCID 1 ACJ932AT2105
99 % Occupied Bandwidth
11ac-40 SISO, RFO
5190 MHz 5755 MHz
+ Agilent R T 4 Agilent R T
Ref 0 dBm Atten 10 dB Ref 0 dBm Atten 10 dB
wPeak wPeak
Log Log
16 ottt | ooy e, 10 S o -
dB/ / A dB/ ¥ A
2, e > Ve
/! iy v g
" L i § i
P T8 Bt LY T L
P G s P2l UL
LaAv Lafw
ML $2) ML $2)
Center 5.198 B0 GHz Span 100 MHz Center 5.755 B8 GHz Span 100 MHz
#Res BH 750 kHz *UBH 2.4 MHz Sween 1.84 ms (1201 pts) #Res BH 750 kHz *UBH 2.4 MHz Sween 1.84 ms (1201 pts)
Occupied Bandwidth Occ BN Z Pur 9908 7 Occupied Bandwidth Occ BN Z Pur 9908 7
36.4246 MHz X dB -20.00 B 36.3340 MHz X dB -20.00 B
Transmit Freq Error  8.026 kHz Transmit Freq Error  -39.043 kHz
% dB Banduidth 40.040 MHz % dB Banduidth 39.313 MHz
5230 MHz 5795 MHz
% Agilent R T % Agilent R T
Ref @ dBm Atten 16 dB Ref @ dBm Atten 16 dB
wPeak wPeak
Log Log
10 PR A e 16 & ke . .
a8/ / Al a8/ § At
I ¥ 7 Y
> : 2
ol e g m W
— e T R Ly
Hipgl¥ ot L i L ey
Lafv LafAv
Ml S2 Ml S2
Center 5.230 88 GHz Span 186 MHz Center 5.795 88 GHz Span 186 MHz
#Res BH 750 kHz sUBH 2.4 MHz Sweep 1.04 ms (1201 pts) #Res BH 750 kHz sUBH 2.4 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandvidth oce BAZPur 99807 | Occupied Bandwidth Occ BN % PHr 9909 7
36.4143 MHz xdB 208 36.4303 MHz xdB 208
Transmit Freq Error  36.283 kHz Transmit Freq Error  5.136 kHz
% dB Bandwidth 39.308 MHz % dB Bandwidth 39.437 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile :+81 463 50 6401
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99 % Occupied Bandwidth
11ac-40 CDD, RFO
5190 MHz 5755 MHz
= Agilent R T =5 Agilent R T
Ref @ dBm Atten 16 dB Ref @ dBm Atten 10 dB
wPeak wPeak
Log Log
10 PO s iy 16 = Lot | atead,
d8/ 7 1Y dB/ 7 =
> \ € N 3
Ll ‘“\n - iy
T Y ki LT T Tl W By
—L . et Mty
LRy LaRv
M1 S2 M1 $2
Center 5.190 00 GHz Span 100 MHz Center 5.755 80 GHz Span 108 MHz
#Res BH 758 kHz #UBH 2.4 MHz Sweep 1.64 ms (1201 pts) #Res BH 750 kHz #UBH 2.4 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BN % Pur  99.00 7 Occupied Bandwidth Occ BH 7 PWr  99.00 7
36.4352 MHz " -2090 B 36.4015 MHz ndb 2060 B
Transmit Freq Error 23,630 kHz Transmit Freq Error  -33.766 kHz
¥ dB Bandwidth 39.397 MHz ¥ dB Bandwidth 39.242 MHz
5230 MHz 5795 MHz
= Agilent R T = Agilent R T
Ref @ dBm Atten 18 dB Ref @ dBm Atten 10 dB
wPeak wPeak
Log Log
1n 4""%”&% WWWM\G 10 S |
a8/ / \ d8/ )l *
B = N A
o W ; ‘
Y. m ¥ Yy,
Tl Aokl o et LTI
-~ LT W#WWM Ll b,
LgAv LgRv
Ml S2 ML S2
Center 5.238 00 GHz Span 100 MHz Center 5.795 80 GHz Span 100 MHz
#Res BH 750 kHz #UBH 2.4 MHz Sweep 1.04 ms (1201 pts) #Res BH 758 kHz #UBH 2.4 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandvidth occ BW Z Par 99002 | Occupied Bandwidth Occ BH % Pur  99.00 %
36.4346 MHz x dB -20.00 dB 36.4094 MHz x dB -20.00 dB
Transmit Freq Error  34.479 kHz Transmit Freq Error  2.098 kHz
% dB Bandwidth 39.413 MHz ¥ dB Bandwidth 39.308 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile :+81 463 50 6401
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99 % Occupied Bandwidth
11ac-40 MIMO, RF0
5190 MHz 5755 MHz
& Agllent R T 5 Agilent R T
Ref 8 dBm Atten 10 dB Ref 0 dBm Atten 18 dB
wPeak wPeak
Log &%Q
1@ A i AP, v Josa s s, -
e ¢ * ey 4 h{
>/ « > le
'aﬁ'i’frjf m\ﬂr‘ﬁ‘uq‘s T - Nﬂl“wﬂh ™
A " ) f PO Al T
A W™ “"Wum% P Al ]
LgAv LgRw
M sz !1 g 5.755 @6 GH $ @8 MH
C 5.190 9@ GH, Span 190 MH SNter o, 2 pan 1 2
e BN 2.4 iz Sweep 104 me (1201 prsy | *Res BH 758 kHz WEH 2.4 HHz Sweep 1.4 ms (1201 prs)
Occupied Bandvidth occ B 7 Par 99007 | Occupied Bandwidth Oce BH pr:; 22%22;
36.3565 MHz % dB  -20.00 dB 36.3973 MHz -
. Transmit Freq Error  -62.641 kHz
Transmit Freq Error  -22.259 kHz :
% dB Bandwidth 39.582 Mz % dB Banduldth 39372 Wiz
5230 MHz 5795 MHz
5 Agilent R T 5 Agilent R T
Ref 0 dBm Atten 10 dB Ref @ dBm Atten 10 dB
#Peak #Peak
Log Log
1o USSR 1n .
dB/ / | dB/ ¥ 2
9. -J¢ 2 \ <
e L - LN_—-
i Wby ) Lo bttt WA et
ot Lo pE ot
LgAv LgAv
Ml §2 Ml §2
Center 5.230 00 GHz Span 100 MHz Center 5.795 00 GHz Span 100 MHz
#Res BH 750 kHz #VBH 2.4 MHz Sweep 1.04 ms (1201 pts) #Res BH 750 kHz #VBH 2.4 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur  99.00 % Occupied Bandwidth Occ BH % Pur  99.00 %
36.4254 MHz X dB 2000 45 36.4041 MHz X dB 2000 45
Transmit Freq Error  42.554 kHz Transmit Freq Error  30.258 kHz
® dB Bandwidth 39.724 MHz ® dB Bandwidth 39.200 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile :+81 463 50 6401




Test report No. : 13462774S-C-R2

Page 1 37 of 209
Issued date : December 22, 2020
FCCID : ACJ932AT2105

99 % Occupied Bandwidth

11ac-80 SISO, RFO0

11ac-80 CDD, RFO

Center 5.210 00 GHz

Span 200 MHz

5210 MHz 5210 MHz
¢ Agilent R T i Agilent R T
Ref @ dBm Atten 18 dB Ref @ dBm Atten 16 dB
#Peak I wPeak
Log - Log —
1 @ *W 10 W'w‘-ﬂ-h» [prmmmnn %
B/ ! \ B/ | \
EY| | « > A
! fl
- M\.u_il ety PR M"‘-WP“'I P NS ¥ e e o, TV I YL
LgAv LgRv
ML $2]

ML S2
Center 5.210 00 GHz Span 200 MHz

#Res BH 1.5 MHz #UBM S MHz Sweep 1.04 ms (1201 pts) #Res BH 1.5 MHz #UBH 5 MHz Sweep 1.64 ms (1201 pts)
Occupied Bandvidth Occ BN % Pur  99.00 7 Occupied Bandwidth Occ BN % Pur  99.00 7
76.4261 MHz ® dB -20.00 dB 76.3321 MHz x dB -20.00 dB
" Transmit Freq Error  8.831 kHz
Transukt Fraq Error 188,813 ki % dB Bandwidth 81,358 HHz
5775 MHz 5775 MHz
i Agilent R T =5 Agilent R T
Ref @ dBm Atten 10 dB Ref 8 dBm Atten 18 dB
#Peak #Peak
Log Log
18 19 : S .
dB/ | dg/
> < > | <«
| ‘ A
1
a ‘. r ‘l
L “W~WM,MM‘M L VAR LA el T [ W YRR P
LgRAw LgAv
ML $2 M1 S2)
Center 5.775 00 GHz Span 200 MHz Center 5.775 00 GHz Span 200 MHz
#Res BH 1.5 MHz #UBH S MHz Sweep 1.84 ms (1281 pts) #Res BH 1.5 MHz #UBH 5 MHz Sweep 1.04 ms (1201 pis)
Occupied Bandwidth Occ BH % Pur  99.00 % Occupied Bandwidth Occ BH Z PWr  99.00 %
76.6957 MHz X dB -20.60 dB 76.3238 MHz x dB -20.00 dB

Transmit Freq Error  -51.252 kHz Transmit Freq Error  -73.894 kHz

¥ dB Bandwidth 81.658 MHz ¥ dB Bandwidth 81.425 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile :+81 463 50 6401
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99 % Occupied Bandwidth

11ac-80 MIMO, RFO0

5210 MHz

# Agilent

Ref @ dBm

Atten 10 dB

#Peak

Log
18

i A matn S avniieis g

dB/

oAbt Pk Ml oo om0 N, |

m A AR

LgAv

ML S2

Center 5.218 09 GHz
#Res BH 1.5 MHz

Occupied Bandwidth

76.3697 MHz

Transmit Freq Error
x dB Bandwidth

36,252 kHz
81.270 MHz

#UBH 5 MHz

Span 200 MHz
Sweep 1.04 ms (1201 pts)

Occ BN % Pwr 99.00 %
x dB -20.60 dB

5775 MHz

% Agilent

Ref @ dBm

Atten 16 dB

#Peak

Log
18

dB/

S YR R =N

LaAv

ML S2

Center 5.775 00 GHz
#Res BH 1.5 MHz

Occupied Bandwidth

76.4580 MHz
Transmit Freq Error  -139,323 kHz
% dB Bandwidth 81.335 MHz

#VBH 5 MHz

Span 200 MHz
Sweep 1.04 ms (1201 pts)

Occ BH % Pwr 99.00 7
% dB -20.00 dB

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400

Facsimile
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Report No.
Test place
Date

Temperature / Humidity

6 dB Bandwidth

13462774S-C-R2
Shonan EMC Lab. No.5 Shielded Room

September 5, 2020
24 deg. C/49 % RH

September 18, 2020
22 deg. C/51 % RH

Engineer Toshinori Yamada Hiiromasa Sato
Mode Tx
11a SISO 11n-20 SISO
Antenna Tested 6 dB Antenna Tested 6 dB
Frequency Bandwidth Frequency Bandwidth
[MHz] [MHz] [MHz] [MHz]
5745 16.461 5745 17.357
RFO0 5785 16.467 RFO 5785 17.356
5825 16.464 5825 17.538
11aCDD 11n-20 CDD
Antenna Tested 6 dB Antenna Tested 6 dB
Frequency Bandwidth Frequency Bandwidth
[MHz] [MHz] [MHz] [MHz]
5745 16.473 5745 17.524
RFO0 5785 16.472 RFO 5785 17.549
5825 16.466 5825 17.552
11n-20 MIMO
Antenna Tested 6dB
Frequency Bandwidth
[MHz] [MHz]
5745 17.338
RFO 5785 17.309
5825 17.563
11ac-20 SISO
Antenna Tested 6dB
Frequency Bandwidth
[MHz] [MHz]
5745 17.355
RFO 5785 17.368
5825 17.542
11ac-20 CDD
Antenna Tested 6 dB
Frequency Bandwidth
[MHz] [MHz]
5745 17.547
RFO 5785 17.388
5825 17.368
11ac-20 MIMO
Antenna Tested 6dB
Frequency Bandwidth
[MHz] [MHz]
5745 17.601
RFO 5785 17.572
5825 17.585
UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
:+81 463 50 6401

Facsimile
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Report No.

Test

place

Date

Temperature / Humidity

6 dB Bandwidth

13462774S-C-R2
Shonan EMC Lab. No.5 Shielded Room

September 5, 2020
24 deg. C/49 % RH

September 18, 2020
22 deg. C/51 % RH

Engineer Toshinori Yamada Hiiromasa Sato
Mode Tx
11n-40 SISO 11ac-40 SISO
Antenna Tested 6 dB Antenna Tested 6 dB
Frequency Bandwidth Frequency Bandwidth
[MHZz] [MHz] [MHZz] [MHz]
RFO 5755 35.598 RFO 5755 35.556
5795 35.813 5795 35.836
11n-40 CDD 11ac-40 CDD
Antenna Tested 6 dB Antenna Tested 6 dB
Frequency Bandwidth Frequency Bandwidth
[MHz] [MHz] [MHz] [MHz]
RFO 5755 35.715 RFO 5755 35.702
5795 35.860 5795 35.872
11n-40 MIMO 11ac-40 MIMO
Antenna Tested 6 dB Antenna Tested 6 dB
Frequency Bandwidth Frequency Bandwidth
[MHZz] [MHz] [MHZz] [MHz]
RFO 5755 35.646 RFO 5755 35.322
5795 35.559 5795 35.547
11ac-80 SISO
Antenna Tested 6 dB
Frequency Bandwidth
[MHZz] [MHz]
RFO0 5775 76.430
11ac80 -CDD
Antenna Tested 6 dB
Frequency Bandwidth
[MHz] [MHz]
RFO0 5775 76.456
11ac-80 MIMO
Antenna Tested 6 dB
Frequency Bandwidth
[MHz] [MHz]
RFO0 5775 76.431
UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400
:+81 463 50 6401

Facsimile
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6 dB Bandwidth
11a SISO, RF0 11a CDD, RF0
Tx, 5745 MHz Tx, 5745 MHz
i Agilent R T i Agilent R T
Ref @ dBm Atten 10 dB Ref @ dBm Atten 10 dB
wPeak "Peak
Log Log
10 10
8/ I e e s - &/ B e e e W
] | ] |
i\ ! \
o My .
T Al Ao el
PO i Tl ol Lt TR )
[ LgfAv
M1 52| Ml 52|
Center 5.745 98 GHz Span 50 MHz Center 5.745 94 GHz Span 50 MHz
"Res BH 100 kHz WWEH 300 kHz Sweep 4.8 ms (1201 prs) sRes BH 108 kHz oVEH 308 kHz Sweep 4.8 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur  99.00 1 Occupied Bandwidth Occ BH # Pur  99.00 7
16.4220 MHz X 600 & 16.4174 Mz X8 6.0 68
Transmit Freq Error 640,898 Hz Transmit Freq Error 1002 kHz
% dB Bandwidth 16.461 MHz % dB Bandwidth 16.473 MHz
Tx, 5785 MHz Tx, 5785 MHz
% Agilent R T H Aglent R T
Ref @ dBm Atten 18 dB Ref @ dBm Atten 18 dB
*Peak "Peak
Log Log
18 18
dB/ N ?‘~4,\w_b--humr,u«d\.,|_.r.f-'9 o 4B/ Ly Ohediuhcrbith bl e i |
/ | \
/ N / A
i = ,g»"/ o
i ety i el
Y ‘hw Tk gt T W,\;.{W‘fw | M““'hh\u”-«n—..,.
LoAv Lafv
M1 52 M1 S2
Center 5.785 @@ GHz Span 58 MHz Center 5.785 @0 GHz Span 58 MHz
*Res BH 108 kHz SUBH 300 kHz Sweep 4.8 ms (1201 prs) "Res BH 108 kHz oJBH 300 kHz Sweep 4.8 ms (1201 prs)
Occupied Bandvidth Occ BH Z Pur 9980 Occupied Bandvwidth Occ BM 7 Pur  99.00 7
16.4231 MHz xd&  -6.00 &8 16.4254 MHz xdB  -6.00 dB
Transmit Freq Error  7.295 kHz Transmit Freq Error  7.555 kHz
% dB Bandwidth 16.467 MHz % dB Bandwidth 16.472 MHz
Tx, 5825 MHz Tx, 5825 MHz
w Agilent R T - Agilent R T
Ref @ dEm Atten 18 dB Ref @ dBm Atten 18 dB
"Peak Peak
Log Log
18 18
dB/ O e -1 dB/ Ly Podisbdrtnl b Aadty |
'.'. \ ',J I‘.
£ it £ kY
| A Tl "
o g, i e,
Tl ke —mrery YT Rk T
Lafv b - Lo [ s Viein
M1 52 Ml $2
Center 5.825 09 GHz Span 58 MHz Center 5.825 89 GHz Span 58 MHz
sRes BH 100 kHz UBH 300 kHz Sweep 4.8 ms (1261 ps) *Res BH 108 kHz oUBH 308 kHz Sweep 4.8 ms (1201 pts)
Occupied Bandwidth Occ BM % Pur 9900 7 Occupied Bandvidth Occ BK % Pur 9900 7
16.4209 MHz x50 16.4215 MHz X8 hmgE
Transmit Freq Error  7.571 kHz
;r::s;l:n:::mﬂrur f:igmﬂz % dB Bandwidth 16.466 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
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6 dB Bandwidth
11n-20 SISO, RF0 11n-20 CDD, RF0
Tx, 5745 MHz Tx, 5745 MHz
5 Agilent R T T Agilent R T
Ref @ dBm Atten 18 dB Ref @ dBm Atten 10 dB
wPeak wPeak
Log Log
18 ; | i 10
o/ 3 pdptdtp bbb ihog &8/ +FJU-A»M~“'~1J~*‘~-'».JL,‘-’~¢ L
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Lot o ohanahet? v
Av Ll Ty
Lgl Lgfv :
M S2)
Center 5.745 09 GHz Span 50 MHz ML §2
*Res BH 100 kHz SUBH 300 kHz Sweep 4.8 ms (1201 prs) C;meé:-l?;g kBH GHz - Sveen 48 S?T;esf NH;:
5 R *hes z L z meep 4.5 ms pts
Occupied Bandwidth Occ BN % Pwr 9900 7 . .
175593 MH X dB  -6.00 dB Occupied Bandwidth Occ BN 7% Pur 99,00 7
" z
1?_5565 HHZ ® dB  -6.00 dB
Transmit Freq Error  -436.524 Hz
* dB Bandwidth 17.357 Wiz Transmit Freq Error  -464.216 Hz
% dB Bandmidth 17.524 MHz
Tx, 5785 MHz Tx, 5785 MHz
o Agilent R T o Agilent R T
Ref @ dBm Atten 18 dB Ref 8 dBm Atten 18 dB
*Peak Peak
Log Log
19 10
dB/ Sttty b | by 4B/ A abd ot bbb Lo L
] S 2
i lL 1 1
/ N .f \
""l hrJ ltu
" M\W My MITw Vg it
L gt "‘"‘ﬂu—\rw — I_n.u..af' o W .
Lafv J»JAW Lofv | yaself e
ML S2 ML $2
Center 5.785 08 GHz Span 58 MHz Center 5.785 08 GHz Span 50 MHz
*Res BH 100 khz *VBH 300 kHz Sweep 4.8 ms (1201 prs) *Res BH 100 kHz SUBH 308 kiz Sweep 4.8 ms (1201 pts)
Occupied Bandwidth Occ BN % Pur 9900 % Occupied Bandvidth Occ BH % Pur  99.06 7
17.5573 MHz xd&  -6.00 B 17.5569 MHz xdB  -6.00 dB
Transmit Freq Error  3.413 kHz
x dB Bandwidth 17.356 MHz T Prgqlrmor ot
Tx, 5825 MHz Tx, 5825 MHz
e Agilent R T ¥ Agilent R T
Ref © dBn Atten 10 dB Ref © dBn fitten 10 dB
Peak Peak
Log Log
19 19
dB/ 5 @b et Ll by £ d8/ 3 @bl bl bl L b &
| | 1] |
I A\ 'r.f ‘\‘
o M M
ny ﬂ’\"\'ﬂr M ey, N j,,mﬂwn-'k"l" b‘m"ﬂ P
T P, e Ty
Loy [P o o reveny
Ml 52 ML $2
Center 5.825 00 GHz Span 50 MHz Center 5.825 00 GH Span 50 MH
*Res BH 100 khz *VBH 300 khz Sweep 4.8 ms (1201 pis) Res BH 100 Kz SUBH 390 Kz Swosp 48 ms (1201 pts)
UCCUpIed Bandvidth Occ BH % Pwr 99.60 ¥ 0ccup|ed Bandwidth Occ BN % Pur 99,00 1
17.5627 MHz kxd8 -G08 17.5593 MHz xdB  -6.00 dB
Transmit Freq Error  7.891 kHz
x dB Bandwidth 17.538 Hhz Iy Lol

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
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6 dB Bandwidth
11n-20 MIMO, RF0 11ac-20 SISO, RF0
Tx, 5745 MHz Tx, 5745 MHz
o Agilent RL o Agilent R T
Ref @ dBm #Htten 10 dB Ref @ dBm Atten 10 dB
sPeak wPeak
Log Log
18 1 1 18
a8/ _.ro.ugh;.r'mu L WP d8/ 3 bt LA g
] T ] I
!
)J Y / 1
.mff 'h'\* MJ n.‘_
Tl 1i A ML"’ M,
O OV R T T, fart T " ]
Loty oot T Lilat Lo -
M1 52| M1 52|
Center 5.745 89 GHz Span 58 MHz Center 5.745 08 GHz Span 50 MHz
*Res BH 180 kHz *VEH 300 kHz Sweep 4.8 ms (1201 prs) "Res BH 100 kHz WWEH 300 kHz Sweep 4.8 ms (1201 prs)
Occupied Bandvidth Occ BH % Pur  99.00 % Occupied Bandvidth Occ BN % Pur  99.00 1
17.5631 MHz " dB  -6.09 4B 17.5563 MHz xdB 6.0 6B
Transmit Freq Error  4.522 kHz Transmit Freq Error  -982.816 Hz
% dB Bandwidth 17.338 MHz % dB Bandwidth 17.355 MHz
Tx, 5785 MHz Tx, 5785 MHz
o Agilent RL o Agilent R T
Ref @ dBm *Htten 10 dB Ref @ dBm Atten 18 dB
sPeak wPeak
Log Log
18 18
dB/ ;.?.M b L u.u;l; ) 4B/ @il b o) b &
[ \
1 | |
I/ \ \
“}; \e I'\
) J| el .ﬁ"“‘*" ey
_Wml“' L= ) trr™e I M”"‘dvﬂ.
Lofiv sl iy Lofiv T
M1 52 M1 52
Center 5.735 09 GHz Span 58 MHz Center 5.785 8@ GHz Span 58 MHz
*Res BH 100 kHz VB 308 kHz Sweep 4.8 ms (1201 prs) *Res BH 100 kHz SVEH 300 kHz Sweep 4.8 ms (1201 prs)
Occupied Bandvidth Occ BH % Pur  99.90 1 Occupied Bandwidth Occ BH % Pur 9900 &
17,5621 MHz " dB  -6.69 4B 17.5536 MHz X B -6.00 4B
Transmit Freq Error  5.905 kHz Transmit Freq Error  11.891 kHz
% dB Bandwidth 17.389 MHz % dB Bandwidth 17.368 MHz
Tx, 5825 MHz Tx, 5825 MHz
¥ Agilent RL e Agilent R T
Ref @ dBm *Htten 10 dB Ref @ dBm Atten 18 dB
sPeak oPeak
Log Log
18 18
dB/ o by Lawadpilon ), b J...ol dB/ 4 Odhdy dbedorhy Lol d bho
[ | | |
f \ ! \
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M1 52 M1 52
Center 5.525 0@ GHz Span 58 MHz Center 5,825 00 GHz Span 58 MHz
*Res BH 100 kHz *UBH 368 kHz Sweep 4.8 ms (1201 prs) *Res BH 100 kHz *VEH 300 kHz Sweep 4.8 ms (1201 prs)
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Maximum Conducted Output Power

Report No. 13462774S-C-R2
Test place Shonan EMC Lab. No.5 Shielded Room
Date September 2, 2020
Temperature / Humidity 23 deg. C/52 % RH
Engineer Toshinori Yamada
Mode Tx 11a SISO
11a SISO, RFO Applied limit: 15.407, mobile and portable client device
Tested | Reading| Cable | Atten. [ Duty [ Antenna| 26 dB 99% Conducted Power eir.p.
Frequency Loss | Loss | Factor | Gain EBW OBW Result Limit | Margin Result Limit | Margin
*1) (B for FCC) | (B for IC)
[MHZz] [dBm] | [dB] [dB] [dB] [dBi] | [MHz] | [MHz] | [dBm] [ [mW] | [dBm] | [dB] | [dBm] | [mW] | [dBm] | [dB]
5180 -9.12 3.35 9.87 - -1.25 - 16.724 4.10 2.57] 23.97| 19.87 2.85 1.93] 29.97| 27.12
5220 -8.87 3.36 9.87 - -1.25 - 16.732 4.36 2731  23.97| 19.61 3.11 2.05] 29.97| 26.86
5240 -8.45 3.36 9.88 - -1.25 - 16.730 4.79 3.01] 2397| 19.18 3.54 2.26] 29.97| 2643
5745] -11.57 3.59 9.89 - 0.24 - 16.719 1.91 1.55| 30.00| 28.09 2.15 1.64| 36.00|] 33.85
5785 -11.91 3.60 9.89 - 0.24 - 16.734 1.58 1.44] 30.00| 28.42 1.82 1.52| 36.00| 34.18
5825 -11.98 3.61 9.89 - 0.24 - 16.748 1.52 1.42] 30.00| 28.48 1.76 1.50] 36.00| 34.24
*1) Duty Factor is not required because the measurement using a gated RF average power meter.

Sample Calculation:
Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
e.l.r.p. Result = Conducted Power Result + Antenna Gain

Conducted Power Limit (5150 MHz-5250 MHz) = 250 mW
Conducted Power Limit (5725 MHz-5850 MHz) =1 W

11a SISO, RF1 Applied limit: 15.407, mobile and portable client device
Tested | Reading| Cable | Atten. [ Duty [ Antenna| 26 dB 99% Conducted Power eir.p.
Frequency Loss | Loss | Factor | Gain EBW OBW Result Limit | Margin Result Limit | Margin
* ]) (B for FCC) | (B for IC)
[MHz] [dBm] | [dB] [dB] [dB] [dBi] | [MHz] | [MHz] | [dBm] | [mW] | [dBm] | [dB] | [dBm] | [mW] | [dBm] | [dB]
5180 -10.18 3.36 9.93 - 0.33 - 16.724 3.11 2.05) 2397 20.86 3.44 2210 2997 26.53
5220 -9.95 3.37 9.93 - 0.33 - 16.732 335 2.16) 23.97( 20.62 3.68 2.33] 2997 26.29
5240 -9.96 3.37 9.93 - 0.33 - 16.730 3.34 2.16) 2397 20.63 3.67 2.33] 2997 26.30
5745 -8.77 3.60 9.93 - 0.01 - 16.719 4.76 2.99| 30.00f 25.24 4.77 3.00f 36.00( 31.23
5785 -9.34 3.61 9.93 - 0.01 - 16.734 4.20 2.63] 30.00[ 25.80 421 2.64] 36.00[ 31.79
5825 -9.94 3.61 9.93 - 0.01 - 16.748 3.60 2.29| 30.00f 26.40 3.61 2.30f 36.00f 32.39
*1) Duty Factor is not required because the measurement using a gated RF average power meter.

Sample Calculation:
Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
e.i.r.p. Result = Conducted Power Result + Antenna Gain

Conducted Power Limit (5150 MHz-5250 MHz) = 250 mW
Conducted Power Limit (5725 MHz-5850 MHz) =1 W
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Maximum Conducted Output Power

Report No. 13462774S-C-R2
Test place Shonan EMC Lab. No.5 Shielded Room
Date August 28, 2020
Temperature / Humidity 23 deg. C/52%RH
Engineer Makoto Hosaka
Mode Tx 11a CDD
RFO + RF1 Applied limit: 15.407, mobile and portable client device
Tested 26 dB 99 % Conducted power e.Lr.p.
Frequency | EBW [ OBW Antenna Result | Limit | Margin Antenna Result | Limit | Margin
(B for FCC) | (B for IC) RFO RF1 Sum RFO RF1 Sum
[MHz] | [MHz] | [MHz] | [mW] | [mW] [mW] [dBm] | [dBm] [dB] [mW] | [mW] [mW] [dBm] | [dBm] [dB]
5180 - 16.722 2.67 2.13 4.80 6.81 23971 17.16 2.88 2.30 5.18 7.14] 2997 22.83
5220 - 16.738 2.81 2.29 5.10 7.07 23.97 16.90 3.03 2.47 5.50 7.40 2997 22.57
5240 - 16.732 3.02 2.23 5.25 7.20 23.97 16.77 3.26 2.40 5.66 7.53 2997 22.44
5745 - 16.723 1.60 2.96 4.56 6.59] 30.00] 23.41 1.69 3.13 4.82 6.83 36.00] 29.17
5785 - 16.738 1.49 2.58 4.06 6.09 30.00f 2391 1.57 2.72 4.29 6.33 36.00] 29.67
5825 - 16.740 1.45 2.28 3.73 5.71 30.00f 24.29 1.53 2.40 3.94 5.95 36.00f 30.05
RFO RF1
Tested Duty | Reading| Cable | Atten. |Directional Result Reading | Cable | Atten. |Directional Result
Frequency | Factor Loss Loss Gain Cond. | eir.p. Loss Loss Gain Cond. | e.ir.p.
*1) Power Power
[MHz] | [dB] | [dBm] | [dB] [dB] [dBi] | [dBm] | [dBm] | [dBm] | [dB] [dB] [dBi] | [dBm] | [dBm]
5180 - -8.96 3.35 9.87 0.33 4.26 4.59( -10.00 3.36 9.93 0.33 3.29 3.62
5220 - -8.75 3.36 9.87 0.33 4.48 4.81 -9.70 3.37 9.93 0.33 3.60 3.93
5240 - -8.44 3.36 9.88 0.33 4.80 5.13 -9.82 337 9.93 0.33 3.48 3.81
5745 - -11.43 3.59 9.89 0.24 2.05 2.29 -8.82 3.60 9.93 0.24 4.71 4.95
5785 - -11.77 3.60 9.89 0.24 1.72 1.96 -9.43 3.61 9.93 0.24 4.11 4.35
5825 - -11.88 3.61 9.89 0.24 1.62 1.86 -9.97 3.61 9.93 0.24 3.57 3.81

*1) Duty Factor is not required because the measurement using a gated RF average power meter.

Sample Calculation:
Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
e.i.r.p. Result = Conducted Power Result + Directional Gain
Directional Gain = G zy(Antenna Gain) + Array Gain
Array Gain = 0 dB(i.e.,no array gain) for Ny <4
Nant = number of transmit antennas = 2

Conducted Power Limit (5150 MHz-5250 MHz) = 250 mW
Conducted Power Limit (5725 MHz-5850 MHz) =1 W
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Maximum Conducted Output Power

Report No. 13462774S-C-R2
Test place Shonan EMC Lab. No.5 Shielded Room
Date September 2, 2020
Temperature / Humidity 23 deg. C/52%RH
Engineer Toshinori Yamada
Mode Tx 11n-20 SISO
11n-20 SISO, RFO Applied limit: 15.407, mobile and portable client device
Tested | Reading| Cable | Atten. | Duty | Antenna| 26 dB 99% Conducted Power e.Lr.p.
Frequency Loss | Loss [ Factor [ Gain EBW | OBW Result Limit | Margin Result Limit | Margin
* 1) (B for FCC) | (B for IC)
[MHz] [dBm] | [dB] [dB] [dB] [dBi] | [MHz] | [MHz] | [dBm] | [mW] | [dBm] | [dB] | [dBm] | [mW] | [dBm] | [dB]
5180 -9.09 3.35 9.87 - -1.25 - 17.759 4.13 2.59] 23.97| 19.84 2.88 1.94] 29.97| 27.09
5220 -8.81 3.36 9.87 - -1.25 - 17.781 4.42 2771 23.97] 19.55 3.17 2.07] 29.97| 26.80
5240 -8.49 3.34 9.88 - -1.25 - 17.758 4.73 297 23.97| 19.24 3.48 2.23] 29.97| 26.49
5745 -11.58 3.59 9.89 - 0.24 - 17.745 1.90 1.55| 30.00| 28.10 2.14 1.64| 36.00| 33.86
5785 -11.90 3.60 9.89 - 0.24 - 17.753 1.59 1.44] 30.00] 28.41 1.83 1.52] 36.00] 34.17
5825 -11.96 3.61 9.89 - 0.24 - 17.785 1.54 1.43] 30.00| 28.46 1.78 1.51] 36.00| 34.22
*1) Duty Factor is not required because the measurement using a gated RF average power meter.

Sample Calculation:
Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
e.i.r.p. Result = Conducted Power Result + Antenna Gain

Conducted Power Limit (5150 MHz-5250 MHz) = 250 mW
Conducted Power Limit (5725 MHz-5850 MHz) =1 W

11n-20 SISO, RF1 Applied limit: 15.407, mobile and portable client device
Tested | Reading| Cable | Atten. | Duty | Antenna| 26 dB 99% Conducted Power e.Lr.p.
Frequency Loss | Loss [ Factor [ Gain EBW | OBW Result Limit | Margin Result Limit | Margin
* 1) (B for FCC) | (B for IC)
[MHZz] [dBm] | [dB] [dB] [dB] [dBi] | [MHz] | [MHz] | [dBm] | [mW] | [dBm] | [dB] | [dBm] | [mW] | [dBm] | [dB]
5180 -10.15 3.36 9.93 - 0.33 - 17.759 3.14 2.06) 2397 20.83 3.47 2220 2997 26.50
5220 -9.89 3.37 9.93 - 0.33 - 17.781 3.41 2.19] 2397 20.56 3.74 237 2997 26.23
5240 -9.89 3.37 9.93 - 0.33 - 17.758 341 2.19] 2397 20.56 3.74 237 2997 26.23
5745 -8.78 3.60 9.93 - 0.01 - 17.745 4.75 2.99] 30.00f 2525 4.76 2.99] 36.00f 31.24
5785 -9.36 3.61 9.93 - 0.01 - 17.753 4.18 2.62] 30.00] 25.82 4.19 2.62| 36.00[ 31.81
5825 -9.95 3.61 9.93 - 0.01 - 17.785 3.59 2.29] 30.00f 26.41 3.60 2.29] 36.00[ 32.40
*1) Duty Factor is not required because the measurement using a gated RF average power meter.

Sample Calculation:
Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
e.i.r.p. Result = Conducted Power Result + Antenna Gain

Conducted Power Limit (5150 MHz-5250 MHz) = 250 mW
Conducted Power Limit (5725 MHz-5850 MHz) =1 W

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile :+81 463 50 6401



Test report No. : 13462774S-C-R2

Page : 52 of 209
Issued date : December 22, 2020
FCCID : ACJ932AT2105

Maximum Conducted Output Power

Report No. 13462774S-C-R2
Test place Shonan EMC Lab. No.5 Shielded Room
Date August 28, 2020
Temperature / Humidity 23 deg. C/52 % RH
Engineer Makoto Hosaka
Mode Tx 11n-20 CDD
RFO + RF1 Applied limit: 15.407, mobile and portable client device
Tested 26 dB 99 % Conducted power e.Lr.p.
Frequency | EBW | OBW Antenna Result | Limit | Margin Antenna Result | Limit | Margin
(B for FCC) | (B for IC) RFO RF1 Sum RFO RF1 Sum
[MHz] | [MHz] | [MHz] | mW] | mW] | [mwW] | [dBm] | [dBm] | [dB] | mW] | mW] | [mW] | [dBm] | [dBm] | [dB]
5180 - 17.790 2.69 2.10 4.78 6.80 23.97 17.17 2.90 2.26 5.16 7.13 2997 22.84
5220 - 17.757 2.81 2.23 5.03 7.02] 2397 16.95 3.03 2.40 5.43 7.35| 2997 22.62
5240 - 17.748 3.02 2.19 5.21 7.17) 2397 16.80 3.26 2.37 5.62 7.50] 2997 22.47
5745 - 17.759 1.57 2.86 4.44 6.47 30.00f 23.53 1.66 3.03 4.69 6.71 36.00 29.29
5785 - 17.760 1.46 2.55 4.01 6.03| 30.00[ 23.97 1.55 2.69 424 6.27| 36.00[ 29.73
5825 - 17.774 1.44 2.24 3.69 5.67] 30.00] 24.33 1.52 2.37 3.90 5.91 36.00]  30.09
RFO RF1
Tested Duty | Reading| Cable | Atten. |Directional Result Reading | Cable | Atten. |Directional Result
Frequency | Factor Loss Loss Gain Cond. | e.irp. Loss Loss Gain Cond. | e.ir.p.
*1) Power Power
[MHz] [dB] [dBm] [dB] [dB] [dBi] [dBm] | [dBm] | [dBm] [dB] [dB] [dBi] [dBm] | [dBm]
5180 - -8.93 3.35 9.87 0.33 4.29 4.62[ -10.07 3.36 9.93 0.33 3.22 3.55
5220 - -8.75 3.36 9.87 0.33 4.48 4.81 -9.82 337 9.93 0.33 3.48 3.81
5240 - -8.44 3.36 9.88 0.33 4.80 5.13 -9.89 3.37 9.93 0.33 3.41 3.74
5745 - -11.51 3.59 9.89 0.24 1.97 2.21 -8.96 3.60 9.93 0.24 4.57 4.81
5785 - -11.84 3.60 9.89 0.24 1.65 1.89 -9.48 3.61 9.93 0.24 4.06 4.30
5825 - -11.91 3.61 9.89 0.24 1.59 1.83] -10.03 3.61 9.93 0.24 3.51 3.75

*1) Duty Factor is not required because the measurement using a gated RF average power meter.

Sample Calculation:
Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
e.i.r.p. Result = Conducted Power Result + Directional Gain
Directional Gain = G snr(Antenna Gain) + Array Gain
Array Gain = 0 dB(i.e.,no array gain) for Nyt <4

Nant = number of transmit antennas = 2

Conducted Power Limit (5150 MHz-5250 MHz) =250 mW
Conducted Power Limit (5725 MHz-5850 MHz) =1 W

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile :+81 463 50 6401
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Maximum Conducted Output Power

Report No. 13462774S-C-R2
Test place Shonan EMC Lab. No.5 Shielded Room
Date August 28, 2020
Temperature / Humidity 23 deg. C/52 % RH
Engineer Makoto Hosaka
Mode Tx 11n-20 MIMO
RFO + RF1 Applied limit: 15.407, mobile and portable client device
Tested 26 dB 99 % Conducted power e.Lr.p.
Frequency | EBW [ OBW Antenna Result | Limit | Margin Antenna Result | Limit | Margin
(Bfor FCC) | (B for IC) RFO RF1 Sum RFO RF1 Sum
[MHz] | [MHz] | [MHz] | mW] | mW] | [mW] | [dBm] | [dBm] | [dB] | [mW] | mW] | [mW] | [dBm] | [dBm] | [dB]
5180 - 17.768 2.65 2.07 4.72 6.74 23.97 17.23 1.99 2.24 4.22 6.26 2997 23.71
5220 - 17.780 2.79 2.26 5.06 7.04] 2397] 1693 2.09 2.44 4.54 6.57| 2997 23.40
5240 - 17.778 3.01 2.23 5.24 7.19] 2397 16.78 2.26 2.40 4.66 6.69] 2997 2328
5745 - 17.755 1.57 2.87 4.44 6.48 30.00f 23.52 1.66 2.88 4.54 6.57 36.00] 29.43
5785 - 17.750 1.47 2.53 4.00 6.02 30.00f 23.98 1.56 2.54 4.09 6.12 36.00f 29.88
5825 - 17.772 1.43 2.24 3.67 5.65| 30.00f 24.35 1.51 2.24 3.76 5.75| 36.00[ 30.25
RFO RF1
Tested Duty | Reading| Cable | Atten. | Antenna Result Reading | Cable | Atten. | Antenna Result
Frequency | Factor Loss Loss Gain Cond. | eir.p. Loss Loss Gain Cond. | eir.p.
*1) Power Power
[MHz] [dB] [dBm] [dB] [dB] [dBi] [dBm] | [dBm] | [dBm] [dB] [dB] [dBi] [dBm] | [dBm]
5180 - -8.99 3.35 9.87 -1.25 4.23 298| -10.12 3.36 9.93 0.33 3.17 3.50
5220 - -8.77 3.36 9.87 -1.25 4.46 3.21 -9.75 3.37 9.93 0.33 3.55 3.88
5240 - -8.45 3.36 9.88 -1.25 4.79 3.54 -9.82 3.37 9.93 0.33 3.48 3.81
5745 - -11.51 3.59 9.89 0.24 1.97 2.21 -8.95 3.60 9.93 0.01 4.58 4.59
5785 - -11.81 3.60 9.89 0.24 1.68 1.92 -9.51 3.61 9.93 0.01 4.03 4.04
5825 - -11.94 3.61 9.89 0.24 1.56 1.80] -10.04 3.61 9.93 0.01 3.50 3.51

*1) Duty Factor is not required because the measurement using a gated RF average power meter.

Sample Calculation:
Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
e.i.r.p. Result = Conducted Power Result + Antenna Gain

Conducted Power Limit (5150 MHz-5250 MHz) = 250 mW
Conducted Power Limit (5725 MHz-5850 MHz) =1 W

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile :+81 463 50 6401
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Maximum Conducted Output Power

Report No. 13462774S-C-R2
Test place Shonan EMC Lab. No.5 Shielded Room
Date September 2, 2020
Temperature / Humidity 23 deg. C/52%RH
Engineer Toshinori Yamada
Mode Tx 11ac-20 SISO
11ac-20 SISO, RFO Applied limit: 15.407, mobile and portable client device
Tested | Reading| Cable | Atten. | Duty | Antenna| 26 dB 99% Conducted Power e.Lr.p.
Frequency Loss | Loss [ Factor [ Gain EBW | OBW Result Limit | Margin Result Limit | Margin
* 1) (B for FCC) | (B for IC)
[MHz] [dBm] | [dB] [dB] [dB] [dBi] | [MHz] | [MHz] | [dBm] | [mW] | [dBm] | [dB] | [dBm] | [mW] | [dBm] | [dB]
5180 -9.16 3.35 9.87 - -1.25 - 17.793 4.06 2.55] 23.97] 19.91 2.81 1911 29.97| 27.16
5220 -8.81 3.36 9.87 - -1.25 - 17.746 4.42 2771 23.97] 19.55 3.17 2.07] 29.97| 26.80
5240 -8.46 3.36 9.88 - -1.25 - 17.759 4.78 3.01] 23.97| 19.19 3.53 2.25] 29.97| 26.44
5745 -11.62 3.59 9.89 - 0.24 - 17.730 1.86 1.53] 30.00| 28.14 2.10 1.62| 36.00] 33.90
5785 -11.94 3.60 9.89 - 0.24 - 17.784 1.55 1.43] 30.00] 28.45 1.79 1.51] 36.00] 34.21
5825 -12.02 3.61 9.89 - 0.24 - 17.780 1.48 1.41] 30.00| 28.52 1.72 1.49] 36.00|] 34.28
*1) Duty Factor is not required because the measurement using a gated RF average power meter.

Sample Calculation:
Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
e.i.r.p. Result = Conducted Power Result + Antenna Gain

Conducted Power Limit (5150 MHz-5250 MHz) = 250 mW
Conducted Power Limit (5725 MHz-5850 MHz) =1 W

11ac-20 SISO, RF1 Applied limit: 15.407, mobile and portable client device
Tested | Reading| Cable | Atten. | Duty | Antenna| 26 dB 99% Conducted Power e.Lr.p.
Frequency Loss | Loss [ Factor [ Gain EBW | OBW Result Limit | Margin Result Limit | Margin
* 1) (B for FCC) | (B for IC)
[MHZz] [dBm] | [dB] [dB] [dB] [dBi] | [MHz] | [MHz] | [dBm] | [mW] | [dBm] | [dB] | [dBm] | [mW] | [dBm] | [dB]
5180 -10.17 3.36 9.93 - 0.33 - 17.793 3.12 2.05) 2397 20.85 3.45 2210 2997 26.52
5220 -9.89 3.37 9.93 - 0.33 - 17.746 3.41 2.19] 2397 20.56 3.74 237 2997 26.23
5240 -9.90 3.37 9.93 - 0.33 - 17.759 3.40 2.19) 2397 20.57 3.73 2.36) 2997 26.24
5745 -8.79 3.60 9.93 - 0.01 - 17.730 4.74 298] 30.00f 25.26 4.75 2.99] 36.00f 31.25
5785 -9.34 3.61 9.93 - 0.01 - 17.784 4.20 2.63] 30.00] 25.80 4.21 2.64] 36.00[ 31.79
5825 -9.93 3.61 9.93 - 0.01 - 17.780 3.61 2.30f 30.00f 26.39 3.62 2.30f 36.00[ 32.38
*1) Duty Factor is not required because the measurement using a gated RF average power meter.

Sample Calculation:
Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
e.i.r.p. Result = Conducted Power Result + Antenna Gain

Conducted Power Limit (5150 MHz-5250 MHz) = 250 mW
Conducted Power Limit (5725 MHz-5850 MHz) =1 W

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile :+81 463 50 6401
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Maximum Conducted Output Power

Report No. 13462774S-C-R2
Test place Shonan EMC Lab. No.5 Shielded Room
Date August 28, 2020
Temperature / Humidity 23 deg. C/52 % RH
Engineer Makoto Hosaka
Mode Tx 11ac-20 CDD
RFO + RF1 Applied limit: 15.407, mobile and portable client device
Tested 26 dB 99 % Conducted power e.Lr.p.
Frequency | EBW | OBW Antenna Result | Limit | Margin Antenna Result | Limit | Margin
(B for FCC) | (B for IC) RFO RF1 Sum RFO RF1 Sum
[MHz] | [MHz] | (MHz] | mW] | [mW] | [mwW] | [dBm] | [dBm] | [dB] | mW] | mW] | [mW] | [dBm] | [dBm] | [dB]
5180 - 17.766 2.69 2.09 4.78 6.80 23.97 17.17 2.90 2.25 5.16 7.13 2997 22.84
5220 - 17.758 2.82 2.26 5.08 7.06] 2397 1691 3.04 244 5.48 7.39] 2997 22.58
5240 - 17.731 3.04 2.22 5.26 7.21 23.97] 16.76 3.28 2.39 5.67 7.54] 2997 2243
5745 - 17.750 1.58 2.93 4.51 6.54 30.00f 23.46 1.67 3.10 4.77 6.78 36.00f 29.22
5785 - 17.765 1.46 2.57 4.03 6.05| 30.00[ 23.95 1.54 2.72 4.26 6.29] 36.00] 29.71
5825 - 17.741 1.44 2.28 3.71 5.70]  30.00] 24.30 1.52 2.40 3.92 5.94]  36.00[ 30.06
RFO RF1
Tested Duty | Reading| Cable | Atten. |Directional Result Reading | Cable | Atten. |Directional Result
Frequency | Factor Loss Loss Gain Cond. | e.irp. Loss Loss Gain Cond. | e.irp.
*1) Power Power
[MHz] [dB] [dBm] | [dB] [dB] [dBi] [dBm] | [dBm] | [dBm] | [dB] [dB] [dBi] [dBm] | [dBm]
5180 - -8.92 3.35 9.87 0.33 4.30 4.63[ -10.09 3.36 9.93 0.33 3.20 3.53
5220 - -8.73 3.36 9.87 0.33 4.50 4.83 -9.76 337 9.93 0.33 3.54 3.87
5240 - -8.41 3.36 9.88 0.33 4.83 5.16 -9.84 3.37 9.93 0.33 3.46 3.79
5745 - -11.49 3.59 9.89 0.24 1.99 2.23 -8.86 3.60 9.93 0.24 4.67 4.91
5785 - -11.85 3.60 9.89 0.24 1.64 1.88 -9.44 3.61 9.93 0.24 4.10 4.34
5825 - -11.92 3.61 9.89 0.24 1.58 1.82 -9.97 3.61 9.93 0.24 3.57 3.81

*1) Duty Factor is not required because the measurement using a gated RF average power meter.

Sample Calculation:
Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
e.i.r.p. Result = Conducted Power Result + Directional Gain
Directional Gain = G snr(Antenna Gain) + Array Gain
Array Gain = 0 dB(i.e.,no array gain) for Nyt <4

Nant = number of transmit antennas = 2

Conducted Power Limit (5150 MHz-5250 MHz) =250 mW
Conducted Power Limit (5725 MHz-5850 MHz) =1 W

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile :+81 463 50 6401
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Maximum Conducted Output Power

Report No. 13462774S-C-R2
Test place Shonan EMC Lab. No.5 Shielded Room
Date August 28, 2020
Temperature / Humidity 23 deg. C/52 % RH
Engineer Makoto Hosaka
Mode Tx 11ac-20 MIMO
RFO + RF1 Applied limit: 15.407, mobile and portable client device
Tested 26 dB 99 % Conducted power e.Lr.p.
Frequency | EBW OBW Antenna Result | Limit | Margin Antenna Result | Limit | Margin
(B for FCC) | (B for IC) RFO RF1 Sum RFO RF1 Sum
[MHz] | [MHz] | (MHz] | [mW] | [mW] | [@mW] | [dBm] | [dBm] | [dB] | [mW] | [mW] | [mW] | [dBm] | [dBm] | [dB]
5180 - 17.767 2.64 2.04 4.68 6.71 23.97| 17.26 1.98 2.20 4.18 6.22| 29.97| 23.75
5220 - 17.777 2.75 2.25 5.00 6.99 23971 16.98 2.06 243 4.49 6.53 29.97| 23.44
5240 - 17.769 2.97 2.23 5.20 7.16] 23.97] 16.81 2.23 2.40 4.63 6.66] 29.97| 23.31
5745 - 17.769 1.57 2.87 4.44 6.47 30.00f 23.53 1.66 2.88 4.53 6.56 36.00] 29.44
5785 - 17.789 1.45 2.54 3.99 6.01 30.00] 23.99 1.53 2.55 4.08 6.11 36.00f 29.89
5825 - 17.790 1.43 2.25 3.68 5.66 30.00] 24.34 1.51 2.26 3.77 5.76 36.00] 30.24
RFO RF1
Tested Duty | Reading| Cable | Atten. | Antenna Result Reading [ Cable | Atten. | Antenna Result
Frequency | Factor Loss Loss Gain Cond. | e.ir.p. Loss Loss Gain Cond. | eirp.
*1) Power Power
[MHz] [dB] [dBm] [dB] [dB] [dBi] [dBm] | [dBm] | [dBm] [dB] [dB] [dBi] [dBm] | [dBm]
5180 - -9.00 3.35 9.87 -1.25 4.22 297 -10.19 3.36 9.93 0.33 3.10 343
5220 - -8.84 3.36 9.87 -1.25 4.39 3.14 -9.77 3.37 9.93 0.33 3.53 3.86
5240 - -8.51 3.36 9.88 -1.25 4.73 3.48 -9.82 3.37 9.93 0.33 3.48 3.81
5745 - -11.53 3.59 9.89 0.24 1.95 2.19 -8.95 3.60 9.93 0.01 4.58 4.59
5785 - -11.87 3.60 9.89 0.24 1.62 1.86 -9.49 3.61 9.93 0.01 4.05 4.06
5825 - -11.95 3.61 9.89 0.24 1.55 1.79] -10.01 3.61 9.93 0.01 3.53 3.54

*1) Duty Factor is not required because the measurement using a gated RF average power meter.

Sample Calculation:
Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
e.i.r.p. Result = Conducted Power Result + Antenna Gain

Conducted Power Limit (5150 MHz-5250 MHz) = 250 mW
Conducted Power Limit (5725 MHz-5850 MHz) = 1 W

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile :+81 463 50 6401
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Maximum Conducted Output Power

Report No. 13462774S-C-R2
Test place Shonan EMC Lab. No.5 Shielded Room
Date September 2, 2020
Temperature / Humidity 23 deg. C/52 % RH
Engineer Toshinori Yamada
Mode Tx 11n-40 SISO
11n-40 SISO, RFO Applied limit: 15.407, mobile and portable client device
Tested | Reading| Cable | Atten. [ Duty [ Antenna| 26 dB 99% Conducted Power eir.p.
Frequency Loss | Loss | Factor | Gain EBW OBW Result Limit | Margin Result Limit | Margin
* 1) (B for FCC) | (B for IC)
[MHz] [dBm] | [dB] [dB] [dB] [dBi] | [MHz] | [MHz] | [dBm] [ [mW] | [dBm] | [dB] | [dBm] | [mW] | [dBm] | [dB]
5190 -9.09 3.35 9.87 - -1.25 - 35.405 4.13 2.59] 23.97| 19.84 2.88 1.94] 29.97| 27.09
5230 -8.57 3.36 9.87 - -1.25 - 36.419 4.66 2.92] 20.06| 15.40 3.41 2.19] 29.97| 26.56
5755 -11.74 3.60 9.89 - 0.24 - 36.379 1.75 1.50| 30.00| 28.25 1.99 1.58] 36.00] 34.01
5795 -11.84 3.60 9.89 - 0.24 - 36.417 1.65 1.46] 30.00| 28.35 1.89 1.55] 36.00] 34.11
*1) Duty Factor is not required because the measurement using a gated RF average power meter.

Sample Calculation:
Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
e.i.r.p. Result = Conducted Power Result + Antenna Gain

Conducted Power Limit (5150 MHz-5250 MHz) = 250 mW
Conducted Power Limit (5725 MHz-5850 MHz) =1 W

11n-40 SISO, RF1 Applied limit: 15.407, mobile and portable client device
Tested | Reading| Cable | Atten. | Duty | Antenna| 26 dB 99% Conducted Power e.Lr.p.
Frequency Loss | Loss | Factor | Gain EBW OBW Result Limit | Margin Result Limit | Margin
* ]) (B for FCC) | (B for IC)
[MHz] [dBm] | [dB] [dB] [dB] [dBi] | [MHz] | [MHz] | [dBm] | [mW] | [dBm] | [dB] | [dBm] | [mW] | [dBm] | [dB]
5190 -10.11 3.36 9.93 - 0.33 - 35.405 3.18 2.08] 2397 20.79 3.51 2.24) 2997 26.46
5230 -9.90 3.37 9.93 - 0.33 - 36.419 3.40 2.19] 2397 20.57 3.73 2.36) 2997 26.24
5755 -8.90 3.60 9.93 - 0.01 - 36.379 4.63 2.90f 30.00( 25.37 4.64 291 36.00f 31.36
5795 -9.48 3.61 9.93 - 0.01 - 36.417 4.06 2.55| 30.00[ 25.94 4.07 2.55| 36.00[ 31.93
*1) Duty Factor is not required because the measurement using a gated RF average power meter.

Sample Calculation:
Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
e.i.r.p. Result = Conducted Power Result + Antenna Gain

Conducted Power Limit (5150 MHz-5250 M Hz) = 250 mW
Conducted Power Limit (5725 MHz-5850 MHz) =1 W

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile :+81 463 50 6401
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Maximum Conducted Output Power

Report No. 13462774S-C-R2
Test place Shonan EMC Lab. No.5 Shielded Room
Date August 28, 2020
Temperature / Humidity 23 deg. C/52 % RH
Engineer Makoto Hosaka
Mode Tx 11n-40 CDD
RFO + RF1 Applied limit: 15.407, mobile and portable client device
Tested 26 dB 99 % Conducted power e.Lr.p.
Frequency | EBW [ OBW Antenna Result | Limit | Margin Antenna Result | Limit | Margin
(Bfor FCO) | (Bfor IC) RFO RF1 Sum RFO RF1 Sum
[MHz] | [MHz] | [MHz] | mW] | [mW] [ [mW] | [dBm] | [dBm] | [dB] | [mW] | mW] | [mW] | [dBm] | [dBm] | [dB]
5190 - 36.343 2.67 2.13 4.80 6.81 2397 17.16 2.88 2.30 5.18 7.14 2997 22.83
5230 - 36.394 2.86 2.21 5.07 7.05 23.97] 16.92 3.09 2.38 5.47 7.38] 2997 22.59
5755 - 36.394 1.53 2.81 4.33 6.37| 30.00] 23.63 1.61 2.96 4.58 6.61 36.00] 29.39
5795 - 36.399 1.47 2.44 391 5.92 30.00f 24.08 1.55 2.58 4.13 6.16 36.00] 29.84
RFO RF1
Tested Duty | Reading| Cable | Atten. |Directional Result Reading | Cable | Atten. |Directional Result
Frequency | Factor Loss Loss Gain Cond. | eir.p. Loss Loss Gain Cond. | e.ir.p.
*1) Power Power
[MHz] | [dB] | [dBm] | [dB] | [dB] [dBi] | [dBm] | [dBm] | [dBm] | [dB] | [dB] [dBi] | [dBm] | [dBm]
5190 - -8.96 3.35 9.87 0.33 4.26 4.59( -10.00 3.36 9.93 0.33 3.29 3.62
5230 - -8.66 3.36 9.87 0.33 4.57 4.90 -9.86 3.37 9.93 0.33 3.44 3.77
5755 - -11.65 3.60 9.89 0.24 1.84 2.08 -9.05 3.60 9.93 0.24 4.48 4.72
5795 - -11.82 3.60 9.89 0.24 1.67 1.91 -9.66 3.61 9.93 0.24 3.88 4.12

*1) Duty Factor is not required because the measurement using a gated RF average power meter.

Sample Calculation:
Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
e.i.r.p. Result = Conducted Power Result + Directional Gain
Directional Gain = G ,yp(Antenna Gain) + Array Gain
Array Gain = 0 dB(i.e.,no array gain) for Ny <4
Nant = number of transmit antennas = 2

Conducted Power Limit (5150 MHz-5250 MHz) = 250 mW
Conducted Power Limit (5725 MHz-5850 MHz) =1 W

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile :+81 463 50 6401
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Maximum Conducted Output Power

Report No. 13462774S-C-R2
Test place Shonan EMC Lab. No.5 Shielded Room
Date August 28, 2020
Temperature / Humidity 23 deg. C/52 % RH
Engineer Makoto Hosaka
Mode Tx 11n-40 MIMO
RFO + RF1 Applied limit: 15.407, mobile and portable client device
Tested 26 dB 99 % Conducted power e.iLr.p.
Frequency | EBW OBW Antenna Result | Limit | Margin Antenna Result | Limit | Margin
(B for FCC) | (B for IC) RFO RF1 Sum RFO RF1 Sum
[MHz] | [MHz] | [MHz] | [mW] | [mW] | [mW] | [dBm] | [dBm] | [dB] | [mW] | [mW] | [mW] | [dBm] | [dBm] | [dB]
5190 - 36.389 2.62 2.05 4.66 6.69| 23.97| 17.28 1.96 2.21 4.17 6.20| 29.97| 23.77
5230 - 36.435 2.81 2.16 4.97 6.97 23.97 17.00 2.11 2.33 4.44 6.48 29.97| 23.49
5755 - 36.418 1.52 2.74 4.26 6.29|  30.00] 23.71 1.60 2.75 4.35 6.39] 36.00] 29.61
5795 - 36.427 1.47 2.40 3.87 5.88 30.00f 24.12 1.55 241 3.96 5.98 36.00| 30.02
RFO RF1
Tested Duty | Reading| Cable | Atten. | Antenna Result Reading | Cable | Atten. | Antenna Result
Frequency | Factor Loss Loss Gain Cond. | e.irp. Loss Loss Gain Cond. | eirp.
*1) Power Power
[MHz] | [dB] | [dBm] | [dB] | [dB] [dBi] | [dBm] | [dBm] | [dBm] | [dB] | [dB] [dBi] | [dBm] | [dBm]
5190 - -9.04 3.35 9.87 -1.25 4.18 2.93] -10.18 3.36 9.93 0.33 3.11 3.44
5230 - -8.74 3.36 9.87 -1.25 4.49 3.24 -9.95 3.37 9.93 0.33 3.35 3.68
5755 - -11.68 3.60 9.89 0.24 1.81 2.05 -9.15 3.60 9.93 0.01 4.38 4.39
5795 - -11.83 3.60 9.89 0.24 1.66 1.90 -9.73 3.61 9.93 0.01 3.81 3.82

*1) Duty Factor is not required because the measurement using a gated RF average power meter.

Sample Calculation:
Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
e.i.r.p. Result = Conducted Power Result + Antenna Gain

Conducted Power Limit (5150 MHz-5250 MHz) = 250 mW
Conducted Power Limit (5725 MHz-5850 MHz) =1 W

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile :+81 463 50 6401
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Maximum Conducted Output Power

Report No. 13462774S-C-R2
Test place Shonan EMC Lab. No.5 Shielded Room
Date September 2, 2020
Temperature / Humidity 23 deg. C/52 % RH
Engineer Toshinori Yamada
Mode Tx 11ac-40 SISO
11ac-40 SISO, RFO Applied limit: 15.407, mobile and portable client device
Tested | Reading| Cable | Atten. [ Duty [ Antenna| 26 dB 99% Conducted Power eir.p.
Frequency Loss | Loss | Factor | Gain EBW [ OBW Result Limit | Margin Result Limit | Margin
* 1) (B for FCC) | (B for IC)
[MHz] | [dBm] | [dB] | [dB] | [dB] | [dBi] | (MHz]| [MHz] | [dBm] | [mW] | [dBm] | [dB] | [dBm] | [mW] | [dBm] | [dB]
5190 -9.07 3.35 9.87 - -1.25 - 36.425 4.15 2.60] 23.97| 19.82 2.90 1.95] 29.97| 27.07
5230 -8.61 3.36 9.87 - -1.25 - 36.414 4.62 2900 2397 19.35 3.37 2170 29.97| 26.60
5755 -11.72 3.60 9.89 - 0.24 - 36.394 1.77 1.50] 30.00] 28.23 2.01 1.59]1 36.00] 33.99
5795 -11.85 3.60 9.89 - 0.24 - 36.430 1.64 1.46] 30.00] 28.36 1.88 1.54] 36.00] 34.12
*1) Duty Factor is not required because the measurement using a gated RF average power meter.

Sample Calculation:
Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
e.i.r.p. Result = Conducted Power Result + Antenna Gain

Conducted Power Limit (5150 MHz-5250 M Hz) = 250 mW
Conducted Power Limit (5725 MHz-5850 MHz) =1 W

11ac-40 SISO, RF1 Applied limit: 15.407, mobile and portable client device
Tested | Reading| Cable | Atten. | Duty | Antenna| 26 dB 99% Conducted Power e.Lr.p.
Frequency Loss | Loss | Factor | Gain EBW OBW Result Limit | Margin Result Limit | Margin
* ]) (B for FCC) | (B for IC)
[MHz] [dBm] | [dB] [dB] [dB] [dBi] | [MHz] | [MHz] | [dBm] | [mW] | [dBm] | [dB] | [dBm] | [mW] | [dBm] | [dB]
5190 -10.11 3.36 9.93 - 0.33 - 36.425 3.18 2.08] 2397 20.79 3.51 2.24) 2997 26.46
5230 -9.89 3.37 9.93 - 0.33 - 36.414 3.41 2.19] 23.97| 20.56 3.74 2371 29.97| 26.23
5755 -8.92 3.60 9.93 - 0.01 - 36.394 4.61 2.89] 30.00f 25.39 4.62 2.90f 36.00( 31.38
5795 -9.53 3.61 9.93 - 0.01 - 36.430 4.01 2.52) 30.00f 25.99 4.02 2.52] 36.00[ 31.98
*1) Duty Factor is not required because the measurement using a gated RF average power meter.

Sample Calculation:
Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
e.i.r.p. Result = Conducted Power Result + Antenna Gain

Conducted Power Limit (5150 MHz-5250 M Hz) = 250 mW
Conducted Power Limit (5725 MHz-5850 MHz) =1 W

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile :+81 463 50 6401
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Maximum Conducted Output Power

Report No. 13462774S-C-R2
Test place Shonan EMC Lab. No.5 Shielded Room
Date August 28, 2020
Temperature / Humidity 23 deg. C/52 % RH
Engineer Makoto Hosaka
Mode Tx 11ac-40 CDD
RFO + RF1 Applied limit: 15.407, mobile and portable client device
Tested 26 dB 99 % Conducted power e.Lr.p.
Frequency | EBW [ OBW Antenna Result | Limit | Margin Antenna Result | Limit | Margin
(Bfor FCO) | (Bfor IC) RFO RF1 Sum RFO RF1 Sum
[MHz] | [MHz] | [MHz] | mW] | [mW] [ [mW] | [dBm] | [dBm] | [dB] | [mW] | mW] | [mW] | [dBm] | [dBm] | [dB]
5190 - 36.435 2.65 2.14 4.79 6.80 2397 17.17 2.86 231 5.16 7.13 2997 22.84
5230 - 36.435 2.90 2.23 5.14 7.11 23.97| 16.86 3.13 2.41 5.54 7.44] 2997 22.53
5755 - 36.402 1.51 2.76 4.27 6.31 30.00f 23.69 1.60 2.92 4.52 6.55 36.00] 29.45
5795 - 36.409 1.46 2.42 3.88 5.89 30.00f 24.11 1.55 2.56 4.10 6.13 36.00] 29.87
RFO RF1
Tested Duty | Reading| Cable | Atten. |Directional Result Reading | Cable | Atten. |Directional Result
Frequency | Factor Loss Loss Gain Cond. | eir.p. Loss Loss Gain Cond. | e.ir.p.
*1) Power Power
[MHz] | [dB] | [dBm] | [dB] | [dB] [dBi] | [dBm] | [dBm] | [dBm] | [dB] | [dB] [dBi] | [dBm] | [dBm]
5190 - -8.99 3.35 9.87 0.33 4.23 4.56 -9.99 3.36 9.93 0.33 3.30 3.63
5230 - -8.60 3.36 9.87 0.33 4.63 4.96 -9.81 3.37 9.93 0.33 3.49 3.82
5755 - -11.69 3.60 9.89 0.24 1.80 2.04 -9.12 3.60 9.93 0.24 441 4.65
5795 - -11.84 3.60 9.89 0.24 1.65 1.89 -9.70 3.61 9.93 0.24 3.84 4.08

*1) Duty Factor is not required because the measurement using a gated RF average power meter.

Sample Calculation:
Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
e.i.r.p. Result = Conducted Power Result + Directional Gain
Directional Gain = G ,yp(Antenna Gain) + Array Gain
Array Gain = 0 dB(i.e.,no array gain) for Ny <4
Nant = number of transmit antennas = 2

Conducted Power Limit (5150 MHz-5250 MHz) = 250 mW
Conducted Power Limit (5725 MHz-5850 MHz) =1 W

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile :+81 463 50 6401
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Maximum Conducted Output Power

Report No. 13462774S-C-R2
Test place Shonan EMC Lab. No.5 Shielded Room
Date August 28, 2020
Temperature / Humidity 23 deg. C/52 % RH
Engineer Makoto Hosaka
Mode Tx 11ac-40 MIMO
RFO + RF1 Applied limit: 15.407, mobile and portable client device
Tested 26 dB 99 % Conducted power e.lrp.
Frequency | EBW [ OBW Antenna Result | Limit | Margin Antenna Result | Limit | Margin
(Bfor FCO) | (Bfor IC) RFO RF1 Sum RFO RF1 Sum
[MHz] | [MHz] | [MHz] | [mW] | [mW] | [mW] | [dBm] | [dBm] | [dB] | [mW] | mW] [ [mW] | [dBm] | [dBm] | [dB]
5190 - 36.357 2.58 2.07 4.66 6.68 2397 17.29 1.94 2.24 4.18 6.21 2997 23.76
5230 - 36.425 2.84 2.15 4.99 6.98 2397 16.99 2.13 2.32 4.45 6.48 2997 23.49
5755 - 36.397 1.50 2.76 4.26 6.29] 30.00] 23.71 1.58 2.77 4.35 6.38]  36.00] 29.62
5795 - 36.404 1.47 2.39 3.86 5.86 30.00f 24.14 1.55 2.40 3.95 5.96 36.00] 30.04
RFO RF1
Tested Duty | Reading| Cable | Atten. | Antenna Result Reading | Cable | Atten. [ Antenna Result
Frequency | Factor Loss Loss Gain Cond. | e.irp. Loss Loss Gain Cond. | e.irp.
*1) Power Power
[MHz] [dB] [dBm] [dB] [dB] [dBi] [dBm] | [dBm] | [dBm] [dB] [dB] [dBi] [dBm] | [dBm]
5190 - -9.10 3.35 9.87 -1.25 4.12 2.87| -10.12 3.36 9.93 0.33 3.17 3.50
5230 - -8.69 3.36 9.87 -1.25 4.54 3.29 -9.98 3.37 9.93 0.33 3.32 3.65
5755 - -11.74 3.60 9.89 0.24 1.75 1.99 -9.12 3.60 9.93 0.01 4.41 4.42
5795 - -11.83 3.60 9.89 0.24 1.66 1.90 -9.75 3.61 9.93 0.01 3.79 3.80

*1) Duty Factor is not required because the measurement using a gated RF average power meter.

Sample Calculation:
Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
e.i.r.p. Result = Conducted Power Result + Antenna Gain

Conducted Power Limit (5150 MHz-5250 MHz) =250 mW
Conducted Power Limit (5725 MHz-5850 MHz) =1 W

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile :+81 463 50 6401
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Maximum Conducted Output Power

Report No. 13462774S-C-R2
Test place Shonan EMC Lab. No.5 Shielded Room
Date September 2, 2020
Temperature / Humidity 23 deg. C/52 % RH
Engineer Toshinori Yamada
Mode Tx 11ac-80 SISO
11ac-80 SISO, RFO Applied limit: 15.407, mobile and portable client device
Tested | Reading| Cable | Atten. [ Duty [ Antenna| 26 dB 99% Conducted Power eir.p.
Frequency Loss | Loss | Factor | Gain EBW OBW Result Limit | Margin Result Limit | Margin
*1) (B for FCC) | (B for IC)
[MHz] [dBm] | [dB] [dB] [dB] [dBi] | [MHz] | [MHz] | [dBm] | [mW] | [dBm] | [dB] | [dBm] | [mW] | [dBm] | [dB]
5210 -8.73 3.36 9.87 - -1.25 - 76.426 4.50 2.82] 23.97| 19.47 3.25 2111 29.97| 26.72
5775 -11.64 3.60 9.89 - 0.24 - 76.696 1.85 1.53] 30.00] 28.15 2.09 1.62| 36.00[ 33.91
*1) Duty Factor is not required because the measurement using a gated RF average power meter.

Sample Calculation:
Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
e.l.r.p. Result = Conducted Power Result + Antenna Gain

Conducted Power Limit (5150 MHz-5250 MHz) = 250 mW
Conducted Power Limit (5725 MHz-5850 MHz) =1 W

11ac-80 SISO, RF1 Applied limit: 15.407, mobile and portable client device
Tested | Reading| Cable [ Atten. [ Duty |Antennal 26 dB | 99% Conducted Power eirp.
Frequency Loss | Loss | Factor | Gain EBW [ OBW Result Limit | Margin Result Limit | Margin
*1) (B for FCC) | (B for 10)
[MHz] | [dBm] | [dB] | [dB] | [dB] | [dBi] | [MHz] | [MHz] | [dBm] | [mW] | [dBm]| [dB] | [dBm] | [mW] | [dBm] | [dB]
5210 -9.85 3.37 9.93 - 0.33 - 76.426 3.45 2211 2397 20.52 3.78 239 2997 26.19
5775 -9.08 3.61 9.93 - 0.01 - 76.696 4.46 2.79] 30.00f 25.54 447 2.80] 36.00f 31.53
*1) Duty Factor is not required because the measurement using a gated RF average power meter.

Sample Calculation:
Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
e.i.r.p. Result = Conducted Power Result + Antenna Gain

Conducted Power Limit (5150 MHz-5250 MHz) = 250 mW
Conducted Power Limit (5725 MHz-5850 MHz) =1 W

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400

Facsimile :+81 463 50 6401
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Maximum Conducted Output Power

Report No. 13462774S-C-R2
Test place Shonan EMC Lab. No.5 Shielded Room
Date August 28, 2020
Temperature / Humidity 23 deg. C/52 % RH
Engineer Makoto Hosaka
Mode Tx 11ac-80 CDD
RFO + RF1 Applied limit: 15.407, mobile and portable client device
Tested 26 dB 99 % Conducted power e.Lr.p.
Frequency | EBW [ OBW Antenna Result | Limit | Margin Antenna Result | Limit | Margin
(Bfor FCO) | (Bfor IC) RFO RF1 Sum RFO RF1 Sum
[MHz] | [MHz] | [MHz] | mW] | mW] | [mW] | [dBm] | [dBm] | [dB] | [mW] | mW] | [mW] | [dBm] | [dBm] | [dB]
5210 - 76.332 2.85 2.20 5.05 7.03 23.97 16.94 3.08 2.37 5.45 7.36 2997 22.61
5775 - 76.324 1.54 2.70 4.24 6.27 30.00f 23.73 1.63 2.85 4.48 6.51 36.00f 29.49
RFO RF1
Tested Duty | Reading| Cable | Atten. |Directional Result Reading | Cable | Atten. |Directional Result
Frequency | Factor Loss Loss Gain Cond. | eir.p. Loss Loss Gain Cond. | e.ir.p.
*1) Power Power
[MHz] | [dB] | [dBm] | [dB] [dB] [dBi] | [dBm] | [dBm] | [dBm] | [dB] [dB] [dBi] | [dBm] | [dBm]
5210 - -8.68 3.36 9.87 0.33 4.55 4.88 -9.88 337 9.93 0.33 342 3.75
57175 - -11.62 3.60 9.89 0.24 1.87 2.11 -9.23 3.61 9.93 0.24 4.31 4.55

*1) Duty Factor is not required because the measurement using a gated RF average power meter.

Sample Calculation:
Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
e.i.r.p. Result = Conducted Power Result + Directional Gain

Directional Gain = G snr(Antenna Gain) + Array Gain

Array Gain = 0 dB(i.e.,no array gain) for Ny <4

Nnt = number of transmit antennas = 2

Conducted Power Limit (5150 MHz-5250 MHz) =250 mW
Conducted Power Limit (5725 MHz-5850 MHz) =1 W

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile :+81 463 50 6401
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Maximum Conducted Output Power

Report No. 13462774S-C-R2
Test place Shonan EMC Lab. No.5 Shielded Room
Date August 28, 2020
Temperature / Humidity 23 deg. C/52 % RH
Engineer Makoto Hosaka
Mode Tx 11ac-80 MIMO
RFO + RF1 Applied limit: 15.407, mobile and portable client device
Tested 26 dB 99 % Conducted power e.Lr.p.
Frequency | EBW | OBW Antenna Result | Limit | Margin Antenna Result | Limit | Margin
(B for FCC) | (B for IC) RFO RF1 Sum RFO RF1 Sum
[MHz] | [MHz] | MHz] | [mW] | [mW] | [mW] | [dBm] | [dBm] | [dB] | [mW] | [mW] | [mW] | [dBm] | [dBm] | [dB]
5210 - 76.370 2.79 2.22 5.00 6.99 23.97 16.98 2.09 2.39 4.48 6.52 2997 23.45
57175 - 76.458 1.51 2.67 4.19 6.22|  30.00] 23.78 1.60 2.68 4.28 6.31 36.00] 29.69
RFO RF1
Tested Duty | Reading| Cable | Atten. | Antenna Result Reading | Cable | Atten. | Antenna Result
Frequency | Factor Loss Loss Gain Cond. | eir.p. Loss Loss Gain Cond. | eir.p.
*1) Power Power
[MHz] [dB] [dBm] [dB] [dB] [dBi] [dBm] | [dBm] | [dBm] [dB] [dB] [dBi] [dBm] | [dBm]
5210 - -8.78 3.36 9.87 -1.25 4.45 3.20 -9.84 3.37 9.93 0.33 3.46 3.79
5775 - -11.69 3.60 9.89 0.24 1.80 2.04 -9.27 3.61 9.93 0.01 4.27 4.28

*1) Duty Factor is not required because the measurement using a gated RF average power meter.

Sample Calculation:
Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss
e.i.r.p. Result = Conducted Power Result + Antenna Gain

Conducted Power Limit (5150 MHz-5250 MHz) = 250 mW
Conducted Power Limit (5725 MHz-5850 MHz) =1 W

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone : +81 463 50 6400
Facsimile :+81 463 50 6401
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Maximum Conducted Output Power
Report No. 13462774S-C-R2
Test place Shonan EMC Lab. No.3 Shielded Room
Date August 19, 2020
Temperature / Humidity 23 deg. C/47 % RH
Engineer Shiro Kobayashi
Mode Tx 11a SISO
5180 MHz
Antenna Rate Reading Cable Atten. Duty Conducted Power | Remarks
Loss Loss factor *1) Result
[Mbps] [dBm] [dB] [dB] [dB] [dBm]
RFO 6 -9.15 3.35 9.87 - 4.07 -
9 -9.14 3.35 9.87 - 4.08 -
12 -9.12 3.35 9.87 - 4.10 *
18 -9.14 3.35 9.87 - 4.08 -
24 -9.23 3.35 9.87 - 3.99 -
36 -9.22 3.35 9.87 - 4.00 -
48 -9.27 3.35 9.87 - 3.95 -
54 -9.23 3.35 9.87 - 3.99 -
RF1 6 -10.19 3.36 9.93 - 3.10 -
9 -10.19 3.36 9.93 - 3.10 -
12 -10.18 3.36 9.93 - 3.11 -
18 -10.18 3.36 9.93 - 3.11 -
24 -10.25 3.36 9.93 - 3.04 -
36 -10.23 3.36 9.93 - 3.06 -
48 -10.30 3.36 9.93 - 2.99 -
54 -10.34 3.36 9.93 - 2.95 -

* Worst rate

Sample Calculation:

Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied)) + Atten. Loss

*1) Duty facotr is not required because the measurement use a gated average power meter.

Facsimile

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400
:+81 463 50 6401
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Maximum Conducted Output Power
Report No. 13462774S-C-R2
Test place Shonan EMC Lab. No.5 Shielded Room
Date August 28, 2020
Temperature / Humidity 23 deg. C/52%RH
Engineer Makoto Hosaka
Mode Tx 11a CDD
5180 MHz
Rate Conducted power
Antenna Result | Remarks
RFO0 RF1 Sum
[Mbps] [mW] [mW] [mW] [dBm]
6 2.69 2.09 4.78 6.79 -
9 2.66 2.10 4.76 6.78 -
12 2.67 2.13 4.80 6.81 *
18 2.65 2.08 4.73 6.75 -
24 2.62 2.07 4.69 6.71 -
36 2.61 2.09 4.70 6.72 -
48 2.58 2.02 4.60 6.63 -
54 2.58 2.03 4.61 6.64 -
RFO RF1
Rate Duty Reading Cable Atten. Result Reading Cable Atten. Result
Factor Loss Loss Cond. Loss Loss Cond.
*1) Power Power
[Mbps] [dB] [dBm] [dB] [dB] [dBm] [dBm] [dB] [dB] [dBm]
6 - -8.93 3.35 9.87 4.29 -10.08 3.36 9.93 3.21
9 - -8.97 3.35 9.87 4.25 -10.06 3.36 9.93 323
12 - -8.96 3.35 9.87 4.26 -10.00 3.36 9.93 3.29
18 - -8.99 3.35 9.87 4.23 -10.11 3.36 9.93 3.18
24 - -9.04 3.35 9.87 4.18 -10.12 3.36 9.93 3.17
36 - -9.06 3.35 9.87 4.16 -10.09 3.36 9.93 3.20
48 - -9.10 3.35 9.87 4.12 -10.24 3.36 9.93 3.05
54 - -9.10 3.35 9.87 4.12 -10.21 3.36 9.93 3.08

*1) Duty Factor is not required because the measurement using a gated RF average power meter.

Sample Calculation:

Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400
:+81 463 50 6401

Facsimile




Test report No. 1 13462774S-C-R2

Page : 68 of 209
Issued date : December 22, 2020
FCCID 1 ACJ932AT2105
Maximum Conducted Output Power
Report No. 13462774S-C-R2
Test place Shonan EMC Lab. No.5 Shielded Room
Date September 2, 2020
Temperature / Humidity 23 deg. C/52%RH
Engineer Toshinori Yamada
Mode Tx 11n-20 SISO
5180 MHz
Antenna Rate Reading Cable Atten. Duty Conducted Power | Remarks
Loss Loss factor *1) Result
[MCS] [dBm] [dB] [dB] [dB] [dBm]
RFO0 0 -9.09 3.35 9.87 - 4.13 *
1 -9.16 3.35 9.87 - 4.06 -
2 -9.12 3.35 9.87 - 4.10 -
3 -9.13 3.35 9.87 - 4.09 -
4 -9.12 3.35 9.87 - 4.10 -
5 -9.18 3.35 9.87 - 4.04 -
6 -9.17 3.35 9.87 - 4.05 -
7 -9.18 3.35 9.87 - 4.04 -
RF1 0 -10.15 3.36 9.93 - 3.14 -
1 -10.16 3.36 9.93 - 3.13 -
2 -10.20 3.36 9.93 - 3.09 -
3 -10.17 3.36 9.93 - 3.12 -
4 -10.19 3.36 9.93 - 3.10 -
5 -10.15 3.36 9.93 - 3.14 -
6 -10.18 3.36 9.93 - 3.11 -
7 -10.21 3.36 9.93 - 3.08 -

* Worst rate

Sample Calculation:

Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied)) + Atten. Loss

*1) Duty facotr is not required because the measurement use a gated average power meter.

Facsimile

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400
:+81 463 50 6401
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FCCID 1 ACJ932AT2105
Maximum Conducted Output Power
Report No. 13462774S-C-R2
Test place Shonan EMC Lab. No.5 Shielded Room
Date August 28, 2020
Temperature / Humidity 23 deg. C/52%RH
Engineer Makoto Hosaka
Mode Tx 11n-20 CDD
5180 MHz
Rate Conducted power
Antenna Result | Remarks
RFO0 RF1 Sum
[MCS] [mW] [mW] [mW] [dBm]
0 2.69 2.10 4.78 6.80 *
1 2.65 2.09 4.74 6.76 -
2 2.64 2.06 4.69 6.71 -
3 2.62 2.09 4.71 6.73 -
4 2.62 2.04 4.67 6.69 -
5 2.57 2.06 4.63 6.66 -
6 2.58 2.02 4.60 6.63 -
7 2.55 2.04 4.59 6.62 -
RFO RF1
Rate Duty Reading Cable Atten. Result Reading Cable Atten. Result
Factor Loss Loss Cond. Loss Loss Cond.
*1) Power Power
[MCS] [dB] [dBm] [dB] [dB] [dBm] [dBm] [dB] [dB] [dBm]
0 - -8.93 3.35 9.87 4.29 -10.07 3.36 9.93 322
1 - -8.98 3.35 9.87 4.24 -10.09 3.36 9.93 3.20
2 - -9.01 3.35 9.87 4.21 -10.16 3.36 9.93 3.13
3 - -9.04 3.35 9.87 4.18 -10.08 3.36 9.93 3.21
4 - -9.03 3.35 9.87 4.19 -10.19 3.36 9.93 3.10
5 - -9.12 3.35 9.87 4.10 -10.15 3.36 9.93 3.14
6 - -9.11 3.35 9.87 4.11 -10.23 3.36 9.93 3.06
7 - -9.16 3.35 9.87 4.06 -10.19 3.36 9.93 3.10

*1) Duty Factor is not required because the measurement using a gated RF average power meter.

Sample Calculation:

Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400
:+81 463 50 6401

Facsimile
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FCCID 1 ACJ932AT2105
Maximum Conducted Output Power
Report No. 13462774S-C-R2
Test place Shonan EMC Lab. No.5 Shielded Room
Date August 28, 2020
Temperature / Humidity 23 deg. C/52%RH
Engineer Makoto Hosaka
Mode Tx 11n-20 MIMO
5180 MHz
Rate Conducted power
Antenna Result | Remarks
RFO0 RF1 Sum
[MCS] [mW] [mW] [mW] [dBm]
8 2.65 2.07 4.72 6.74 *
9 2.62 2.05 4.68 6.70 -
10 2.63 2.03 4.66 6.69 -
11 2.59 2.01 4.60 6.63 -
12 2.58 2.05 4.63 6.65 -
13 2.58 2.00 4.58 6.61 -
14 2.54 2.06 4.60 6.63 -
15 2.51 2.01 4.53 6.56 -
RFO RF1
Rate Duty Reading Cable Atten. Result Reading Cable Atten. Result
Factor Loss Loss Cond. Loss Loss Cond.
*1) Power Power
[MCS] [dB] [dBm] [dB] [dB] [dBm] [dBm] [dB] [dB] [dBm]
8 - -8.99 3.35 9.87 4.23 -10.12 3.36 9.93 3.17
9 - -9.03 3.35 9.87 4.19 -10.17 3.36 9.93 3.12
10 - -9.02 3.35 9.87 4.20 -10.21 3.36 9.93 3.08
11 - -9.09 3.35 9.87 4.13 -10.25 3.36 9.93 3.04
12 - -9.10 3.35 9.87 4.12 -10.18 3.36 9.93 3.11
13 - -9.10 3.35 9.87 4.12 -10.28 3.36 9.93 3.01
14 - -9.17 3.35 9.87 4.05 -10.15 3.36 9.93 3.14
15 - -9.22 3.35 9.87 4.00 -10.25 3.36 9.93 3.04

*1) Duty Factor is not required because the measurement using a gated RF average power meter.

Sample Calculation:

Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400
:+81 463 50 6401

Facsimile
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FCCID 1 ACJ932AT2105
Maximum Conducted Output Power
Report No. 13462774S-C-R2
Test place Shonan EMC Lab. No.5 Shielded Room
Date September 2, 2020
Temperature / Humidity 23 deg. C/52%RH
Engineer Toshinori Yamada
Mode Tx 11ac-20 SISO
5180 MHz
Antenna Rate Reading Cable Atten. Duty Conducted Power | Remarks
Loss Loss factor *1) Result
[MCS] [dBm] [dB] [dB] [dB] [dBm]
RFO0 0 -9.16 3.35 9.87 - 4.06 *
1 -9.19 3.35 9.87 - 4.03 -
2 -9.22 3.35 9.87 - 4.00 -
3 -9.22 3.35 9.87 - 4.00 -
4 -9.24 3.35 9.87 - 3.98 -
5 -9.21 3.35 9.87 - 4.01 -
6 -9.24 3.35 9.87 - 3.98 -
7 -9.22 3.35 9.87 - 4.00 -
8 -9.21 3.35 9.87 - 4.01 -
RF1 0 -10.14 3.36 9.93 - 3.15 -
1 -10.15 3.36 9.93 - 3.14 -
2 -10.24 3.36 9.93 - 3.05 -
3 -10.22 3.36 9.93 - 3.07 -
4 -10.25 3.36 9.93 - 3.04 -
5 -10.21 3.36 9.93 - 3.08 -
6 -10.20 3.36 9.93 - 3.09 -
7 -10.20 3.36 9.93 - 3.09 -
8 -10.27 3.36 9.93 - 3.02 -

* Worst rate

Sample Calculation:

Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied)) + Atten. Loss

*1) Duty facotr is not required because the measurement use a gated average power meter.

Facsimile

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400
:+81 463 50 6401
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FCCID 1 ACJ932AT2105
Maximum Conducted Output Power
Report No. 13462774S-C-R2
Test place Shonan EMC Lab. No.5 Shielded Room
Date August 28, 2020
Temperature / Humidity 23 deg. C/52%RH
Engineer Makoto Hosaka
Mode Tx 11ac-20 CDD
5180 MHz
Rate Conducted power
Antenna Result | Remarks
RFO0 RF1 Sum
[MCS] [mW] [mW] [mW] [dBm]
0 2.69 2.09 4.78 6.80 *
1 2.65 2.09 4.75 6.77 -
2 2.65 2.06 4.71 6.73 -
3 2.62 2.07 4.69 6.72 -
4 2.63 2.02 4.65 6.68 -
5 2.62 2.04 4.66 6.68 -
6 2.61 2.03 4.64 6.67 -
7 2.61 2.02 4.62 6.65 -
8 2.59 2.01 4.60 6.63 -
RFO RF1
Rate Duty Reading Cable Atten. Result Reading Cable Atten. Result
Factor Loss Loss Cond. Loss Loss Cond.
*1) Power Power
[MCS] [dB] [dBm] [dB] [dB] [dBm] [dBm] [dB] [dB] [dBm]
0 - -8.92 3.35 9.87 4.30 -10.09 3.36 9.93 3.20
1 - -8.98 3.35 9.87 4.24 -10.08 3.36 9.93 3.21
2 - -8.98 3.35 9.87 4.24 -10.16 3.36 9.93 3.13
3 - -9.03 3.35 9.87 4.19 -10.13 3.36 9.93 3.16
4 - -9.02 3.35 9.87 4.20 -10.23 3.36 9.93 3.06
5 - -9.04 3.35 9.87 4.18 -10.19 3.36 9.93 3.10
6 - -9.05 3.35 9.87 4.17 -10.22 3.36 9.93 3.07
7 - -9.06 3.35 9.87 4.16 -10.24 3.36 9.93 3.05
8 - -9.09 3.35 9.87 4.13 -10.25 3.36 9.93 3.04

*1) Duty Factor is not required because the measurement using a gated RF average power meter.

Sample Calculation:

Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400
:+81 463 50 6401

Facsimile
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1 13462774S-C-R2
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Issued date : December 22, 2020
FCCID 1 ACJ932AT2105
Maximum Conducted Output Power
Report No. 13462774S-C-R2
Test place Shonan EMC Lab. No.5 Shielded Room
Date August 28, 2020
Temperature / Humidity 23 deg. C/52%RH
Engineer Makoto Hosaka
Mode Tx 11ac-20 MIMO
5180 MHz
Rate Conducted power
Antenna Result | Remarks
RFO0 RF1 Sum
[MCS] [mW] [mW] [mW] [dBm]
0 2.64 2.04 4.68 6.71 *
1 2.61 2.03 4.64 6.67 -
2 2.56 2.05 4.62 6.64 -
3 2.58 1.99 4.57 6.60 -
4 2.55 2.01 4.56 6.59 -
5 2.54 2.02 4.56 6.59 -
6 2.54 2.02 4.56 6.59 -
7 2.51 2.04 4.55 6.58 -
8 2.51 2.02 4.52 6.56 -
RFO RF1
Rate Duty Reading Cable Atten. Result Reading Cable Atten. Result
Factor Loss Loss Cond. Loss Loss Cond.
*1) Power Power
[MCS] [dB] [dBm] [dB] [dB] [dBm] [dBm] [dB] [dB] [dBm]
0 - -9.00 3.35 9.87 4.22 -10.19 3.36 9.93 3.10
1 - -9.05 3.35 9.87 4.17 -10.22 3.36 9.93 3.07
2 - -9.13 3.35 9.87 4.09 -10.17 3.36 9.93 3.12
3 - -9.11 3.35 9.87 4.11 -10.30 3.36 9.93 2.99
4 - -9.16 3.35 9.87 4.06 -10.25 3.36 9.93 3.04
5 - -9.17 3.35 9.87 4.05 -10.24 3.36 9.93 3.05
6 - -9.18 3.35 9.87 4.04 -10.23 3.36 9.93 3.06
7 - -9.22 3.35 9.87 4.00 -10.19 3.36 9.93 3.10
8 - -9.23 3.35 9.87 3.99 -10.24 3.36 9.93 3.05

*1) Duty Factor is not required because the measurement using a gated RF average power meter.

Sample Calculation:

Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400
:+81 463 50 6401

Facsimile
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FCCID : ACJ932AT2105
Maximum Conducted Output Power
Report No. 13462774S-C-R2
Test place Shonan EMC Lab. No.5 Shielded Room
Date September 2, 2020
Temperature / Humidity 23 deg. C/52%RH
Engineer Toshinori Yamada
Mode Tx 11n-40 SISO
5190 MHz
Antenna Rate Reading Cable Atten. Duty Conducted Power | Remarks
(timed average) Loss Loss factor *1) Result
[MCS] [dBm] [dB] [dB] [dB] [dBm]
RFO 0 -9.09 3.35 9.87 - 4.13 *
1 -9.11 3.35 9.87 - 4.11 -
2 -9.16 3.35 9.87 - 4.06 -
3 -9.15 3.35 9.87 - 4.07 -
4 -9.17 3.35 9.87 - 4.05 -
5 -9.14 3.35 9.87 - 4.08 -
6 -9.17 3.35 9.87 - 4.05 -
7 -9.24 3.35 9.87 - 3.98 -
RF1 0 -10.11 3.36 9.93 - 3.18 -
1 -10.13 3.36 9.93 - 3.16 -
2 -10.17 3.36 9.93 - 3.12 -
3 -10.13 3.36 9.93 - 3.16 -
4 -10.19 3.36 9.93 - 3.10 -
5 -10.21 3.36 9.93 - 3.08 -
6 -10.22 3.36 9.93 - 3.07 -
7 -10.23 3.36 9.93 - 3.06 -

* Worst rate

Sample Calculation:

Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied)) + Atten. Loss

*1) Duty facotr is not required because the measurement use a gated average power meter.

Facsimile

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400
:+81 463 50 6401
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: 13462774S-C-R2
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FCCID 1 ACJ932AT2105
Maximum Conducted Output Power
Report No. 13462774S-C-R2
Test place Shonan EMC Lab. No.5 Shielded Room
Date August 28, 2020
Temperature / Humidity 23 deg. C/52%RH
Engineer Makoto Hosaka
Mode Tx 11n-40 CDD
5190 MHz
Rate Conducted power
Antenna Result | Remarks
RFO RF1 Sum
[MCS] [mW] [mW] [mW] [dBm]
0 2.67 2.13 4.80 6.81 *
1 2.61 2.10 4.72 6.74 -
2 2.62 2.05 4.67 6.69 -
3 2.61 2.07 4.68 6.70 -
4 2.56 2.07 4.63 6.66 -
5 2.57 2.07 4.64 6.67 -
6 2.54 2.07 4.61 6.63 -
7 2.54 2.06 4.59 6.62 -
RFO RF1
Rate Duty Reading Cable Atten. Result Reading Cable Atten. Result
Factor Loss Loss Cond. Loss Loss Cond.
*1) Power Power
[Mbps] [dB] [dBm] [dB] [dB] [dBm] [dBm] [dB] [dB] [dBm]
0 - -8.96 3.35 9.87 4.26 -10.00 3.36 9.93 3.29
1 - -9.05 3.35 9.87 4.17 -10.06 3.36 9.93 3.23
2 - -9.04 3.35 9.87 4.18 -10.17 3.36 9.93 3.12
3 - -9.05 3.35 9.87 4.17 -10.13 3.36 9.93 3.16
4 - -9.14 3.35 9.87 4.08 -10.12 3.36 9.93 3.17
5 - -9.12 3.35 9.87 4.10 -10.13 3.36 9.93 3.16
6 - -9.18 3.35 9.87 4.04 -10.13 3.36 9.93 3.16
7 - -9.18 3.35 9.87 4.04 -10.16 3.36 9.93 3.13

*1) Duty Factor is not required because the measurement using a gated RF average power meter.

Sample Calculation:

Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400
:+81 463 50 6401

Facsimile
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FCCID 1 ACJ932AT2105
Maximum Conducted Output Power
Report No. 13462774S-C-R2
Test place Shonan EMC Lab. No.5 Shielded Room
Date August 28, 2020
Temperature / Humidity 23 deg. C/52%RH
Engineer Makoto Hosaka
Mode Tx 11n-40 MIMO
5190 MHz
Rate Conducted power
Antenna Result | Remarks
RFO RF1 Sum
[MCS] [mW] [mW] [mW] [dBm]
8 2.62 2.05 4.66 6.69 *
9 2.57 2.02 4.59 6.62 -
10 2.56 2.02 4.59 6.62 -
11 2.52 2.02 4.54 6.57 -
12 2.52 2.03 4.55 6.58 -
13 2.54 2.02 4.56 6.59 -
14 2.50 2.02 4.52 6.55 -
15 2.51 2.00 4.52 6.55 -
RFO RF1
Rate Duty Reading Cable Atten. Result Reading Cable Atten. Result
Factor Loss Loss Cond. Loss Loss Cond.
*1) Power Power
[MCS] [dB] [dBm] [dB] [dB] [dBm] [dBm] [dB] [dB] [dBm]
8 - -9.04 3.35 9.87 4.18 -10.18 3.36 9.93 3.11
9 - -9.12 3.35 9.87 4.10 -10.23 3.36 9.93 3.06
10 - -9.13 3.35 9.87 4.09 -10.23 3.36 9.93 3.06
11 - -9.21 3.35 9.87 4.01 -10.23 3.36 9.93 3.06
12 - -9.21 3.35 9.87 4.01 -10.21 3.36 9.93 3.08
13 - -9.17 3.35 9.87 4.05 -10.23 3.36 9.93 3.06
14 - -9.24 3.35 9.87 3.98 -10.24 3.36 9.93 3.05
15 - -9.22 3.35 9.87 4.00 -10.27 3.36 9.93 3.02

*1) Duty Factor is not required because the measurement using a gated RF average power meter.

Sample Calculation:

Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400
:+81 463 50 6401

Facsimile
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FCCID 1 ACJ932AT2105
Maximum Conducted Output Power
Report No. 13462774S-C-R2
Test place Shonan EMC Lab. No.5 Shielded Room
Date September 2, 2020
Temperature / Humidity 23 deg. C/52%RH
Engineer Toshinori Yamada
Mode Tx 11ac-40 SISO
5190 MHz
Antenna Rate Reading Cable Atten. Duty Conducted Power | Remarks
Loss Loss factor *1) Result
[MCS] [dBm] [dB] [dB] [dB] [dBm]
RFO 0 -9.07 3.35 9.87 - 4.15 *
1 -9.16 3.35 9.87 - 4.06 -
2 -9.13 3.35 9.87 - 4.09 -
3 -9.17 3.35 9.87 - 4.05 -
4 -9.21 3.35 9.87 - 4.01 -
5 -9.16 3.35 9.87 - 4.06 -
6 -9.16 3.35 9.87 - 4.06 -
7 -9.17 3.35 9.87 - 4.05 -
8 -9.21 3.35 9.87 - 4.01 -
9 -9.15 3.35 9.87 - 4.07 -
RF1 0 -10.11 3.36 9.93 - 3.18 -
1 -10.17 3.36 9.93 - 3.12 -
2 -10.17 3.36 9.93 - 3.12 -
3 -10.19 3.36 9.93 - 3.10 -
4 -10.18 3.36 9.93 - 3.11 -
5 -10.19 3.36 9.93 - 3.10 -
6 -10.19 3.36 9.93 - 3.10 -
7 -10.20 3.36 9.93 - 3.09 -
8 -10.21 3.36 9.93 - 3.08 -
9 -10.22 3.36 9.93 - 3.07 -

* Worst rate

Sample Calculation:

Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied)) + Atten. Loss

*1) Duty facotr is not required because the measurement use a gated average power meter.

Facsimile

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400
:+81 463 50 6401
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FCCID 1 ACJ932AT2105
Maximum Conducted Output Power
Report No. 13462774S-C-R2
Test place Shonan EMC Lab. No.5 Shielded Room
Date August 28, 2020
Temperature / Humidity 23 deg. C/52%RH
Engineer Makoto Hosaka
Mode Tx 11ac-40 CDD
5190 MHz
Rate Conducted power
Antenna Result | Remarks
RFO RF1 Sum
[MCS] [mW] [mW] [mW] [dBm]
0 2.65 2.14 4.79 6.80 *
1 2.62 2.11 4.74 6.76 -
2 2.59 2.07 4.66 6.68 -
3 2.62 2.07 4.69 6.71 -
4 2.52 2.05 4.56 6.59 -
5 2.51 2.04 4.55 6.58 -
6 2.52 2.03 4.56 6.59 -
7 2.55 2.04 4.59 6.62 -
8 2.51 2.07 4.58 6.61 -
9 2.53 2.07 4.60 6.63 -
RFO RF1
Rate Duty Reading Cable Atten. Result Reading Cable Atten. Result
Factor Loss Loss Cond. Loss Loss Cond.
*1) Power Power
[MCS] [dB] [dBm] [dB] [dB] [dBm] [dBm] [dB] [dB] [dBm]
0 - -8.99 3.35 9.87 4.23 -9.99 3.36 9.93 3.30
1 - -9.03 3.35 9.87 4.19 -10.04 3.36 9.93 3.25
2 - -9.08 3.35 9.87 4.14 -10.14 3.36 9.93 3.15
3 - -9.04 3.35 9.87 4.18 -10.12 3.36 9.93 3.17
4 - -9.21 3.35 9.87 4.01 -10.18 3.36 9.93 3.11
5 - -9.23 3.35 9.87 3.99 -10.19 3.36 9.93 3.10
6 - -9.20 3.35 9.87 4.02 -10.21 3.36 9.93 3.08
7 - -9.16 3.35 9.87 4.06 -10.19 3.36 9.93 3.10
8 - -9.23 3.35 9.87 3.99 -10.12 3.36 9.93 3.17
9 - -9.19 3.35 9.87 4.03 -10.13 3.36 9.93 3.16

*1) Duty Factor is not required because the measurement using a gated RF average power meter.

Sample Calculation:

Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400
:+81 463 50 6401

Facsimile
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FCCID 1 ACJ932AT2105
Maximum Conducted Output Power
Report No. 13462774S-C-R2
Test place Shonan EMC Lab. No.5 Shielded Room
Date August 28, 2020
Temperature / Humidity 23 deg. C/52%RH
Engineer Makoto Hosaka
Mode Tx 11ac-40 MIMO
5190 MHz
Rate Conducted power
Antenna Result | Remarks
RFO RF1 Sum
[MCS] [mW] [mW] [mW] [dBm]
0 2.58 2.07 4.66 6.68 *
1 2.58 2.06 4.63 6.66 -
2 2.51 2.06 4.57 6.60 -
3 2.53 2.08 4.61 6.64 -
4 2.49 2.06 4.54 6.58 -
5 2.50 2.06 4.56 6.59 -
6 2.51 2.04 4.55 6.58 -
7 245 2.02 4.48 6.51 -
8 2.51 2.05 4.55 6.58 -
9 2.48 2.04 4.52 6.56 -
RFO RF1
Rate Duty Reading Cable Atten. Result Reading Cable Atten. Result
Factor Loss Loss Cond. Loss Loss Cond.
*1) Power Power
[MCS] [dB] [dBm] [dB] [dB] [dBm] [dBm] [dB] [dB] [dBm]
0 - -9.10 3.35 9.87 4.12 -10.12 3.36 9.93 3.17
1 - 9.11 3.35 9.87 4.11 -10.16 3.36 9.93 3.13
2 - -9.23 3.35 9.87 3.99 -10.15 3.36 9.93 3.14
3 - -9.19 3.35 9.87 4.03 -10.11 3.36 9.93 3.18
4 - -9.26 3.35 9.87 3.96 -10.16 3.36 9.93 3.13
5 - -9.24 3.35 9.87 3.98 -10.15 3.36 9.93 3.14
6 - -9.22 3.35 9.87 4.00 -10.20 3.36 9.93 3.09
7 - -9.32 3.35 9.87 3.90 -10.23 3.36 9.93 3.06
8 - -9.23 3.35 9.87 3.99 -10.18 3.36 9.93 3.11
9 - -9.27 3.35 9.87 3.95 -10.19 3.36 9.93 3.10

*1) Duty Factor is not required because the measurement using a gated RF average power meter.

Sample Calculation:

Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400
:+81 463 50 6401
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FCCID 1 ACJ932AT2105
Maximum Conducted Output Power
Report No. 13462774S-C-R2
Test place Shonan EMC Lab. No.5 Shielded Room
Date September 2, 2020
Temperature / Humidity 23 deg. C/52%RH
Engineer Toshinori Yamada
Mode Tx 11ac-80 SISO
5210 MHz
Antenna Rate Reading Cable Atten. Duty Conducted Power | Remarks
Loss Loss factor *1) Result
[MCS] [dBm] [dB] [dB] [dB] [dBm]
RFO 0 -8.74 3.36 9.87 - 4.49 *
1 -8.80 3.36 9.87 - 4.43 -
2 -8.83 3.36 9.87 - 4.40 -
3 -8.85 3.36 9.87 - 438 -
4 -8.89 3.36 9.87 - 4.34 -
5 -8.88 3.36 9.87 - 4.35 -
6 -8.88 3.36 9.87 - 4.35 -
7 -8.90 3.36 9.87 - 4.33 -
8 -8.89 3.35 9.87 - 4.33 -
9 -8.90 3.36 9.87 - 4.33 -
RF1 0 -9.85 3.37 9.93 - 3.45 -
1 -9.91 3.37 9.93 - 3.39 -
2 -9.97 3.37 9.93 - 3.33 -
3 -9.91 3.37 9.93 - 3.39 -
4 -9.99 3.37 9.93 - 3.31 -
5 -9.96 3.37 9.93 - 3.34 -
6 -10.00 3.37 9.93 - 3.30 -
7 -10.02 3.37 9.93 - 3.28 -
8 -10.01 3.36 9.93 - 3.28 -
9 -10.01 3.37 9.93 - 3.29 -

* Worst rate

Sample Calculation:

Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied)) + Atten. Loss

*1) Duty facotr is not required because the measurement use a gated average power meter.

Facsimile

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400
:+81 463 50 6401
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FCCID 1 ACJ932AT2105
Maximum Conducted Output Power
Report No. 13462774S-C-R2
Test place Shonan EMC Lab. No.5 Shielded Room
Date August 28, 2020
Temperature / Humidity 23 deg. C/52%RH
Engineer Makoto Hosaka
Mode Tx 11ac-80 CDD
5210 MHz
Rate Conducted power
Antenna Result | Remarks
RFO RF1 Sum
[MCS] [mW] [mW] [mW] [dBm]
0 2.85 2.20 5.05 7.03 *
1 2.79 2.14 493 6.93 -
2 2.73 2.13 4.86 6.87 -
3 2.76 2.12 4.88 6.89 -
4 2.70 2.12 4.83 6.84 -
5 2.72 2.12 4.84 6.85 -
6 2.70 2.13 4.83 6.84 -
7 2.72 2.13 4.85 6.86 -
8 2.67 2.14 4.80 6.82 -
9 2.72 2.12 4.84 6.85 -
RFO RF1
Rate Duty Reading Cable Atten. Result Reading Cable Atten. Result
Factor Loss Loss Cond. Loss Loss Cond.
*1) Power Power
[MCS] [dB] [dBm] [dB] [dB] [dBm] [dBm] [dB] [dB] [dBm]
0 - -8.68 3.36 9.87 4.55 -9.88 3.37 9.93 3.42
1 - -8.78 3.36 9.87 445 -9.99 3.37 9.93 3.31
2 - -8.87 3.36 9.87 4.36 -10.01 3.37 9.93 3.29
3 - -8.82 3.36 9.87 441 -10.03 3.37 9.93 3.27
4 - -8.91 3.36 9.87 4.32 -10.03 3.37 9.93 3.27
5 - -8.89 3.36 9.87 4.34 -10.03 3.37 9.93 3.27
6 - -8.91 3.36 9.87 4.32 -10.02 3.37 9.93 3.28
7 - -8.89 3.36 9.87 4.34 -10.01 3.37 9.93 3.29
8 - -8.97 3.36 9.87 4.26 -10.00 3.37 9.93 3.30
9 - -8.88 3.36 9.87 435 -10.04 3.37 9.93 3.26

*1) Duty Factor is not required because the measurement using a gated RF average power meter.

Sample Calculation:

Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400
:+81 463 50 6401

Facsimile
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FCCID 1 ACJ932AT2105
Maximum Conducted Output Power
Report No. 13462774S-C-R2
Test place Shonan EMC Lab. No.5 Shielded Room
Date August 28, 2020
Temperature / Humidity 23 deg. C/52%RH
Engineer Makoto Hosaka
Mode Tx 11ac-80 MIMO
5210 MHz
Rate Conducted power
Antenna Result | Remarks
RFO RF1 Sum
[MCS] [mW] [mW] [mW] [dBm]
0 2.79 222 5.00 6.99 *
1 2.72 2.12 4.83 6.84 -
2 2.69 2.15 4.84 6.85 -
3 2.68 2.14 4.82 6.83 -
4 2.67 2.10 4.77 6.79 -
5 2.69 2.12 4.81 6.83 -
6 2.69 2.13 4.82 6.83 -
7 2.69 2.14 4.83 6.84 -
8 2.62 2.09 4.71 6.73 -
9 2.64 2.08 4.72 6.74 -
RFO RF1
Rate Duty Reading Cable Atten. Result Reading Cable Atten. Result
Factor Loss Loss Cond. Loss Loss Cond.
*1) Power Power
[MCS] [dB] [dBm] [dB] [dB] [dBm] [dBm] [dB] [dB] [dBm]
0 - -8.78 3.36 9.87 4.45 -9.84 3.37 9.93 3.46
1 - -8.89 3.36 9.87 4.34 -10.04 3.37 9.93 3.26
2 - -8.93 3.36 9.87 4.30 -9.98 3.37 9.93 3.32
3 - -8.95 3.36 9.87 4.28 -9.99 3.37 9.93 3.31
4 - -8.96 3.36 9.87 4.27 -10.08 3.37 9.93 3.22
5 - -8.93 3.36 9.87 4.30 -10.03 3.37 9.93 3.27
6 - -8.94 3.36 9.87 4.29 -10.01 3.37 9.93 3.29
7 - -8.93 3.36 9.87 4.30 -9.99 3.37 9.93 3.31
8 - -9.05 3.36 9.87 4.18 -10.09 3.37 9.93 3.21
9 - -9.02 3.36 9.87 421 -10.12 3.37 9.93 3.18

*1) Duty Factor is not required because the measurement using a gated RF average power meter.

Sample Calculation:

Conducted Power Result = Reading + Cable Loss (including the cable(s) customer supplied) + Atten. Loss

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone : +81 463 50 6400
:+81 463 50 6401

Facsimile






